Directions for use of Parts Catalogue

All component and option parts used for TMGI18 tractors are listed in this parts

catalogue.

NOTES : He-+eeveee HST

Moeeeerens MID PTO
JOASREERERY POWER STEERING
E42eee EUROPE AND OCEANIA WITH TURF TYPE

2. Explanation for head paragraph

KEY | PART CODE DESCRIPTION  |a1Y TYPE OF MODEL 116|8! Remarks
TF15 | TF17 | TF19 clL
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY | 1 t 4E
127 | V721-103-103-50 | 0-RING 1 '
128 [ 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 Yl e
129 | 1614-508-262-00 | FILTER (LK) ot ¢ : F16. 164
assy| 1 * * * 48| A
] £ £ £
1 ‘ ol
l -189¢ 3 .
~3_ ] /
[
® G ® ® DR ©
@© KEY shows the location of parts diagramed in the illustration.
@ Parts numbers begin with ~V ~ and ~W ~ are standard parts of the market.
® "LH and RH ~ on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.
@ QTY shows the number of parts to be used for one unit of machine.
"M ~ is indicated for parts supplied by a meter long.
" ¢ 7 is indicated for parts supplied by liter.
" AR~ is indicated for parts need to be adjusted or regulated.
® The following symbol classifies parts to be used for machines.

" % " means standard parts.



"T " shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally

equipped parts.

(® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.
(M ITC : Interchangeability
"1 -OLD <« NEW
New parts can be used in place of the old parts.
"2 -OLD —= NEW
Old parts can be used in place of the new parts.
"3 -OLD —< NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
® GRP : Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked ®, and © for
©, so the rest follow in the same alphabetical order.
Remarks

% Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,
each of their component parts are listed in said Fig. No.

3. Color:

The following colors are used for color parts.

BROWN METALLIC

COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER| 4K DRUM 16K DRUM
4G | CRYSTAL BLUE | 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
51 | SUNSET GRAY | 1300-959-001-10 | 1300-959-003-00 | 1300-959-004-00
6G | SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
7F | MIRROR BLACK | 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00
gF | SRILLIANT 1300-972-001-10 | 1300-972-003-00 | 1300-972-004-00

NOTE : Color code is signified only for the parts assigned by the maker as. color

parts.




4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig.No. 5 — 1.
2) For chassies serial number is shown on the LABEL.

Please see

HESH HEEHIEEREN

ISEKI & CO, LTD. MADE IN JAPAN

5. Parts_Order
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 * K K STRUCTURE TABLE OF MODEL KKK
M T
il
0 | GHHHH
1MSSVY
D | 8UMVHM
EEMU
E 44EE
2244
L 22
F
I
G
1 % K % K
2 KKKk
3 % %k 3k X
4 30K K K
__ﬁji_ X koK K
6 T wwnl """ e dem R ek e s Tk Rl T s PEPEEPEPEE SRR 8
7 KKK
3 * %
2] * %
__JJL_ X X
11 ""'*_""ﬂ; """"""""""""""""""""""""""""""""""" T Ty T T T T T T
12 *%
13 KKK
14 X X
1o | ®x
16 | “swxs| 7 | A R TTYTTTTTYTTTTTYTTTTTUTTTTTTUTTTTTT T
17 30K K K
18 EZ 3 37
18 * %
__j@ Kk
21"‘1"“—*_""*" ____________ h Sttt Shadandi tr--~---t------T-"-"""-"7T"-~"—-—"—"" l """"" T-—=7="1
22 KK
23 * K
24 £33
-—jﬁi—L—j??*
26 ***“*’ —————— T T-——==-- tTm——— ItT—-———"——="1T-—"——-" T=—== 4 —————— T-——T"=1T-—"—=1
27 EI
28 Kk
29 & %K K|
_ 30 | mwxx
BV L D D S i A R | N S
32 X K KK
33 *K KKK
34 % 3ok K
|35 % K K K
36 | > xR | I e |
37 K K K K
38 * X
39 £33
40 E3 33
41 )5 sk 1 7TTTTTTTTTTTTTTTTTTTTTTUTTTTTTTTTTUTTTTTTTTTTTY
42 * %K K
43 * %
44 K%
45 * K




P. 2 Aok K STRUCTURE TABLE OF MODEL L X34
MIT
M
0 | GHHHH
1MSSY
D | 8UMVH
EEMU
E 44EE
2244
L 22
F
I
G
48 * K
47 A KKK
48 % KKK
49 Fokokok
__jﬂl__ * kK K
RN R D """t 71T
52 35 K K XK
53 EFT L
54 KokokokK
‘_jgi__ K% KK
56 __*—*_*-*- —————————————————————————————————————————————————————————————— | 1
57 A KKK
58 %
59 %
60 | %
61717775 Pob ianininind Bt Seteiniael SEREES |QUUROUERD IS UGG | ARG R R —
62 KA K
63 %
64 EF 30
65 | > * __|
66 ¥ T TTTTTTTTYTTTTYUTTTYTTT T TTTTTTYTTTTTTYTTTY
67 %%
68 TTTT
69 TTTT
70 | TTTT)
71 ¢ A A A A R N R IS A At
72 TTTT
73 TTTT
74 TTTT
_75 TTTT) I
T3 sk 1 1] R N A I Ak Ak
77 *K
78 * X
78 *0K
80 | > ol J
_______________________________________________ [ KRN SR R &
———————————————————— et T e S e e T Trr prmp




FIG.50,56  FIG. 53
FIG.7  \FIG. 51

FIG. 4,5 FIG. 36 PG 53
FIG 2 FIG. 52
F1629
FIG. 49
FIG. 55
FIG. 1, 3, 6
VA
FIG. 54

FIG. 40 Ju;;;'_____' E:::jj::) ‘g:qm\
e \

l FIG. 10
FIG. 33~35

FIG. 11~22, 23~125, 21, 28, 30~32, 43~4T

FIG. 8, 9
FIG. 2

FIG. 37~39, 41 FIG. 51

FIG. 42



TMCG1B-EXCERT 3

-

EMSIRHE f2293 -3

CVTTR T

CYLINLER LEAL COVER e eee e e e e eae e e e e
[WLET BAASIFUAY v e -
ExlalasmT MANIFGLD -
ELIMIIER Tiolom L vt rt et im0 e e ot e m e mi s e et cen e ket e oo e e e e
GIEAHIMNG - UMIER SIFET OPT 0 asc oo -

FT. B cememem e me ceme s e emia e e . oo .

HLAD FLA LI weememrememeememrenne e 0 b e oo o
R T T N o T T R USSP PP
FLANCIF S womemererees e L E te Fe e ee ememeemas semee e nem e s e e e
N L 70 PP
AT S AT R ettt e et e m e amae e e
FLST L3S meeeemeens T b E et mememememsms mE e m e e m e Ao em et n e e m i n e s
FISTEN COVET SITE (ODPTIOINT  coememmimamesomenrmee e e en e e . -
CRAN I SHARFT IR - . -
CTL TCRAL e e e . . I
VWATEL: FLUME  -oeoeerormremeemn amie e f e e e it e e et e e
LT F s e eem e eame TR T T TS T
O Er A T e I PR Fe ol e et et em e m i rm s am e e man Ca
IO FLNTE ceeeeemieen EEe b e me e emtmen aman i ae e e e m et m e e e
[ R = 1 T -

ZLECTTI 01, e - .
B TR 0 EE L e B eem e e et e e e e e oo -

CORPONENT PARTS FOR EZ26
COMIFINERT FARTS PR &
LORLPOSEXNT PAHTE FOR
COMPINERT PARTS POl

A

HAR]

(RN

CONTENTS

TTFE

Nt
(WS
.o

200

— s
= Lo - i) ik
— 00T L

b S I ™

il

U Al

v e
Fir2d

SUED AR Fp ]S e



e

TMG1E 3 TYRL

EMGIHFE (EENA-0i01)

CONTENTS

Uy DR LA e e m e m et e re ey

CY_WDER BEAD CON <k
WLET MANECLD

EXFTAL™T RIANITCL
CVLINTER BLTCk

FEARMG T MORE SET GOF TN
L ]-"_.-'-‘Lf"-.l ....................................

KE AR PLATE oottt e cimis ooeaeos et semees e e mems e somtem e s eeeme e emee o somemeeeme

Trarso GeAR TASE
B ili]d  memeeeevemmnniee ooy
vaALvE

-:_I.'-l_r,',[ :.EI-L'.L-_.'] TR T I T

[T
PLETUN - O 2H 511 G0N
CTANE ZRATT
CIL BT

WATER PLURMFE

LI A 0 10 0r rerrtn te e re e em e e m e e e e e s

IIELTRY KIZEATH
SIECTEN PN
FLEL FIFL
ST TRID N
SLECTRIZ (20

COAIPOMERT PAaRTE FOE ZELD
CORIFGXEST PATTS FOR P25 = B - 00— 10 £8y Fr 0] e
PART: FPold gl - 104 -

eHl = 20— G

(O FURERNT
CORTPUNEXT JFARTS MUK 6

20 T
wltene sendd '

OIS — ) M e

0 aN Flads

ﬂ1'._l :.-_lll“'h] Ilr\-\.l-"-l ............................ S

=1

1
[ |

=4

2



CONTENTS

CHASSIS

RADIATOR SYSTEM +rerroresreserennersensesaenaseaesaruernsrsasssssassasssssssaesassasarrasrosossssensns Fig.
MUFFLER SYSTEIM +ereeererorrsreeseaeraesuaeraseniarnertieernerniesistsorssesnrsssenosnsruneesetseae Fig.
AIR CLEANER SYSTEM  oreerreseeereeernorrnessossrerserunriosssorsoreseimmtoreussnnenseessenstones Fig
FUEL TANK SYSTEIM +e-eesresreenreractossaeesenaetermeimeetnrsessaesasssstsamsatsnsmnssesssecnnnns Fig.
BATTERY SYSTEIM eeveerreorrestesuneseaesaesseesnestaesusersensnnssssssssessmorssesnossessssesscestnnas  Fig
ACCELERATOR SYSTEIM «oteoreesrarernreranrnssnnesataiermiernaseuertoresseiontnmusessenarasseistin Fig.
CLUTCH SYSTEM (EXCEPT S TYPE) ceerrreereerseresumunneeimuniierii., Fig.
CLUTCH SYSTEM (S TYPE) ceereeeereseereeeeeemtemuimummuuitiirtiiiinetia Fig.
CLUTCH PEDAL SYSTEM (EXCEPT S TYPE) cerreeeevrrrreeerminniiiiinniniiinie., Fig
TRANSMISSION CASE SYSTEM (EXCEPT S TYPE) «eeecrrerrveveeeceerenmnnentarenann Fig.
TRANSMISSION CASE SYSTEM (S TYPE)  creereereevrnrsercmmeniiiiinieeui. ereaens Fig.
HST SYSTENM ceerereerrerrraesaetastsensnneinenrrntsnseetutetemmoenmrertossssasnnsrrenrsessasassesssronnnns Fig.
DRIVE GEAR SYSTEM (EXCEPT S TYPE) ceeeeeemrerseereevrurameemmieiriuniinn.. Fig.
DRIVE GEAR SYSTEM (S TYPE) erreeerereermmummmoioaerneeteeimimmiiiieiiiinnian Fig.
OWD GEAR SYSTEM reereesreertncsrersaetnesuaetanrtneuuseneesuernersosisesinsiesiesierssressassnanns Fig.
SUB LEVER SYSTEI -vereereereeesensenvesennoreutemsusenserenemresssierasmrmmsensmamissassesiesson Fig.
SUB CHANGE SYSTEM ceeteerererteeruaeaeentarsaretaesuestonessmnectesissinrsiessesiemestosssssnsns Fig.
PTO GEAR SYSTEM (EXCEPT S TYPE) reerecerrereeneeerustonunieriuerinimmii Fig.
PTO GEAR SYSTEM (S TYPE) -ecererrersersemuuetteeenmunteemiiiieeeinnriiisiienn. Fig.
PTO SHAFT SYSTEM (EXCEPT S TYDPE) orecererreseeeeumnssserumumeermniriiiii.. Fig.
PTO SHAFT SYSTEM (S TYPE) eeeeeeeeeesuuneneeenmmuertiuiitiimnieriiiin.. Fig.
PTO LEVER SYSTEM (EXCEPT S TYPE) «rereeeeeeerneretureemuieeuiieniinimin.. Fig.
PTO LEVER SYSTEM (S TYPE) cereererersesorsereteeeetmmmmmiiieiiiiiiiieenain.e Fig.
MID PTO SYSTEM trecveeteeesnttnreuaeunerintteetrsueeieemietsiesietsessinseriameistirsersietesinrans Fig.
MID PTO LEVER SYSTEM ++teeeeresrersersterterrerunerneemesnerioerierueruneenerieeeesiernerinras Fig.
LINK SYSTEM (EXCEPT S TYPE) -eeeeereeeeseeeemmmmemuumonnneeneentiimiietetiinen Fig
LINK SYSTEM (S TYPE) teeeeeeeecunusnsreetuuuinetttmiiiteertieeerirertueernantonenaens Fig.
PEDAT, SYSTEIM +eerreeeresrsssesssncuatuacuansuemtemunssieeermnernarsrsrstmriieriererioretinsimsiens Fig.

PIPING SYSTEM cereervrrrreseseetareternsnsuseseursssiessenemreisresteteisesersremnensnsssasaorssnrrereaes Fig.

W 0 1 O T kW NN =

w [N [N o [\ Do Do [N Do o [\ — — — = —t = — = — —
() w oo ~1 D U1 > o Do — o w oo ~1 D 1 > w [N — o



4t

JHE R SRESTIAL SSFEAT SVSTEAM o0 v S e Ee et e e imamamaememee e, ig. .
AEAR AMIE SY=TEXM oo R TR TR L NI IE e R R e e tma tEmiE S mem i em e ————. e I."IF: o
WIITZEL SIAFT ANL REAR WEIEEL CTURFY  SYSTUM e Fip !

HET JHRAKETF STFSTEM verr v ri snmmnn aiiimn ammiiimin e somes s mem st ememme e meemi e e e s Fig.
GRATLE SYSTEM  -mmemmmee e o rm s e s e e e e e g e e big.

STRETIMNG 3VATER] o o i i e e [ i

CHTTNTIER STSTERT v e e rreommunnimue i comemes e e me et s em et e mm e e em e e e e e Fir.

PIPI*NG SYSTHEM JEXUEDRT 5 T ED ceorrmremmeomee s emamemes simnmisme e emien e e Fiz
DD SYSTEM 19 THTE D e ermre oo e srmes e mrmremis srmis s mii et e mi s e mae e e e e e Fiz.
ANTE DAACKET ANT TURTER SYATHRT o cremmemee s ame e maimis seemiems Fia -
MED AXLE SYSTEM -ovorereaenn L L L i i B pr e L1,
FLrisSIT TTIRE SWSTEN] v rereer tren 0 e ot 4 s+ e o smee s am e s e mme e e e e [
FLATE CASRE SWETEM IRXCETT ¥ 7WEED e Mg 4

]"'_"_‘.L[rq I::'-i'."‘-l" 5\H|E ] bt |‘:lJ |.':| ................................................................ t JE s

VALVE ZVRTEM 15 TYTE) o v oo s i i s [ 2Y
STACE WVALVE STATEM LY TYTTD e eomermimmimememimie s am e emimis s e e Fip -
WAl PIPTNE SYITEM v v on e h ek ke e e e amen e mememenas Fiw.
CI T L Sy STt vt et shmth o et re 1o h o1 4 5 St s e n e e e e ne e e Fue -

DASH DUOVER SYSTER co-ocer v ooeeeomeemimie e srmee simemie o me s mm e s mmi s ma e e m s samees e e Fig
SIDE COVER AT RMIBEOR SYSTEN -oooer oo eomeememmeimemis comee s sememes s e O
FENMOFER SYSTTRD wrmeeemimeromer v e A e e e e e "o
LEVER G000 AR SEAT BRAUKET SY5ERL om0 Fig
N B T 4 T U P v Fe
AT TOT] SYETIAT crvrerrr oo s emmes s soms s o e mi om0 Pl
SWTTEH SYSTEV [EXCEPT G4 TUEEY  ceeomrmmrmoimrmrnes o oems e cemieis s ens e -

1.

SWITOH SYSTHN 0% TYYE EEUHITT 57 cmemrememmes comemame comns srmnmems o emas 1 e C P
CWITCTD SVSTTM 22 TYDE EXCETT W7 oo mn i+ cninn frp
e e e e o B B e R N T T TE TR TR
HARMESS SYSTER 5% TUDED  rrrmreeeremrmmr oo oo mon s e E-p
HABRSESS SYSTEM CESUFDT S0 YWD oo v iminn s e o0 Pl

[ T T i A L A o e L R R P P P P P T T TR R R R R TR L PP F.J-«.



LABEL (CONTROL) (EXCEPT S,V TYPE) reeeerrrrrrreerteemimiiinini, Fig. 65
LABEL (CONTROL) (V TYPE EXCEPT S) ceereseteeevssetemmnnnneecmiiiiiiinn Fig. 66
LABEL (CONTROL) (S TYDPE) crrerreeeeeeeerreeremmmmmmmmiiiiiininiiiiiiiii e, Fig 87
LABEL (ENGLISH)  (OPTION) srereeeerremmmnnieeetmmeteitiiiiitiniinn Fig. 68
LABEL (FRENCH)  (OPTION) rreeeereeesmmusosetemmmntermuitiiiiirrii Fig. 69
LABEL (GERMAN)  (OPTION)  oeeeeeereeeeeesemuuummmmmmniiertiimiiitiiiseereiiaiaen. Fig. 70
LABEL (PORTUGAL)  (OPTION) «rrreeeeeeeeeseeemmmmmmmmmiitiniiiiiiii e, Fig. 71
LABEL  (E40A)  (OPTION) -eeerreeesereeteeeeeeemtmmmmummmmmttitimiis s Fig. 72
LABEL (E40T)  (OPTION) +eesrereersereeseeeereetettmttummmiierteemmiumiiiiessseeinae. Fig. 73
LABEL (DUTCH)  (OPTION) eeessrtreeeeettttimmmummmmmmnnteriiiimis it Fig. 74
LABEL (E40V)  (OPTION) ceeesrersrsersamioreretttimmieteruneiiiiiii it Fig. 75
1010 ) DT PP Fig. 76
COMPONENT PARTS

COMPONENT PARTS FOR K200 — 053 = 000 — 00 ON  -:-eceeeees Fig 45 ceeveeeeees Fig. 71
COMPONENT PARTS FOR K233 — 003 — 000 — 00 ON  -eceeeeees Fig 38 «eeeeeeeees Fig. 178
COMPONENT PARTS FOR K233 — 006 — 000 — 00 ON  -eeeeveeeee Fig 39 «eeeeeeeee Fig. 179
COMPONENT PARTS FOR 1688 — 211 — 500 — 00 ON -weereeeeee Fig 20 «eeeeeeeees Fig. 80

WIRING DIAGRAM (E4) (1)
WIRING DIAGRAM (E4) (2)
WIRING DIAGRAM (E4) (3)
WIRING DIAGRAM (E4/G/SV) (1)
WIRING DIAGRAM (E4/G/SV) (2)
WIRING DIAGRAM (E4/G/SV) (3)

11



~ ENGINE
E393-G---TMG18
(EXCEPT S )

6003 - 097 - 180 - 00



FIG. 1 CYLINDER HEAD

,._
o

I_
N

T YPT L7 WIE.

|
kEY FART SODE OD=SCR PTIOMN un———'tr SERAMEE

i
2l

B3935

| RN IO = g = 20 | &1 W5ER-Fe T RO

P RFLL TS 00E ul | T HUTY o anEy ;|

-

=

BN 153 - O0R - 55 | capama ag
4| BTOR - BOG - OO - D0 | Sl e | g ! :

G| RTAT vl wE

I
o
.
|
4
un
-
P |
J
]

L~

R &F 7 = 72" =00 —uu | o o 3 |
TREL e a9 GO | SLIcENvAalYr

[ I PO R IS T TE R L I =X B 5
< WHED A ey R | EALL

17 ] Ayt TdT = A = TG PARERT a0 TN A I

N Ry i T & B P PP 1l |

w
e
i
n:
ol )
L)
-

r
-1
=
o
i
1
1
wul
4o
|
r
L]
L]
i

STLOUID AT 20vLIR : |




FIG. 2 CYLINDER HEAD COVER

ST & s
L L

-

TF3E Ol WJLF:
I

R4 ARES

I B
by

iF¥ FAarR—™ <ODE CE=CSIPTION LT

-
(R R

ThA - N wWTICNINTDER AN |I ‘

P
=

1
J
o

1

P I I I B el 0 CarZn Mo D |
O I S B R SRR TN IEEN R It B R RN L) S 'Il '

d | Galhe - 200 - 202 -0 | RoTEsF z

2= Ul = L0 | el s g

ard
B | &Feg - 552 - 021 =70 | B sBoddes 1




FIG. 3

- EEn
- S
s .
oo
Lt W=
S i,

INLET MANIFOLD

R |
AR
h) -
R L=
- . r
AN
- -
o N
-~

PAR™T ZO0GE

CEECFRIP™ OH

T¥2E OF WISEL

1
iy T
=

r s~

|

AERAGKS

O RMe-=011 -G

5211 115 -377 20

W aET R -0

-
+ 1

SETL - G- E4T D60

Elakl=na2 ol F1r s

TATAET PILCT Rk T

-

o BHEDD

LI
- I

|:-|-.--\.
-
r




Fiz. 4

e I|__
N il
T |
Sy .

-
- .
et .-
B T
. — __.r: -
R T
EL o -1
N ST S h
.l .. [
] - -
L -
SN ' "
e
| -
.-
1T,
e

EXHAUST MANIFOLD

-
I.' .
-~

-

- .

[P

}v . .-l:l-

mm el

_ T i
a1 =T

A

D=Z53CR FYIoH

TPz OF WEDEL )
— T

o

S0

g i

T A

IH NS B D

fitvd - 1El -0 070
Jeve - 150 - 2dl - 30

WElT = LRI -FE0R - A0

AL -
ARSLTTRER. AN T

-

SOLTEERL ChAsDE




17

FIG. 5 CYLINDER BLOCK

Fl1
109 §
L
21 :
08
29 i K? 1 3 /’— "
/\}\ ~°OC‘ 1311
- Sh P
2 ’oc 30 77
\_ 16— éﬁo /\‘\//QZZ JﬁN \ 11
@}’v\ By BrEO AT TRl
14 Y SN T, 10 ‘
L/;E\ g LHO | '
7o t SN ally '
TR e E
27 < L K o
¢ o

TP’ 25
p. 24 {{g
7
6003-201Y
KEY PART CODE DESCRIPTION Ty (e OF MODEL 1§ 1§ REMARKS.
£3936 clL|P
1 | 6211 -210-050 - 10 | CYLINDERBLOCK  ASSY 1
"2 | 8209 - 000 - 004 — A
3| 6209-610-001 - 00 | capseaLne 2 | [ ||
46911 -219- 1 éé:wéém"EAE'HSEXL('N'é """""""""""""""""""""""""""""""""""""""""""""""""""""""
""" 5 | 6509 - 805 - 019 - 10 | PLUG T I
| 6 | 6212 -531-005- 10 | PIN/IDLEGEAR 1.
7 [ 6911 -129-083-00 | cApseaLne (4 =1 1 {
8 (6211 -258-001 — 00 | SEALBEARING CAP | 4 0
9| é'éi"iﬂr—mé’éé """" 002 — 00 | SEALBEARNG CAP/7 | A
10 | 8211 -510 - 001 — 00 | METALCRANK SET 1
11 | 6211 ~511 =003 - 00 | BEARING/CRANK,/UPPER
12 | 6211 -511- 004~ 00 | BEARNG CRANK LOWER | 4 * | 1 [
13 | 6211 ~ 599 — 001 - 10 | BEARING,THRUST CRANk """""""""""""""""""""""""""""""""""""""""""""""""""""
14 6209-625-001-00 [seatoL |l [
e e e B
PIN 1.
e e B
L
STUD
20 | 6904 — 110 — 840 — 00 | STUD,/MBX40
21 | 6294 — 453 - 002 — 00 | DOWEL 2l *
22 18906 — 902 — 290 — 00 | NERLE e e e
23| 8213 - 721 - 007 - 00 | PPE/WATERORAN | | | (||
o1 | 8211 - 291 — 016 - 00 | COVER/INJECTIONPUMP 1
25 | 8211 -292 - 001 - 20 | GASKET/COvVER 1 L I I




CYLINDER BLOCK

3

FIG.

FEF kA ~ARE, 2

. . - P
_”,.;..i...., n_f...,h _w. ..u_t,_.n_“
.. IJ_m. ._J..u. - _,_H.ﬁs._ﬁ . a1

Ay e
- AN ke |-
DS SNV . ;

-

>
Hy
.".
et
S
.I-ﬂ—

Ly - " !
ey ; T ;
- _ - * [T 7]
sy . |.._ =
. 1 bt }
. it E
A T e T L -
(A g
. 3 1 w| g _ ‘.
S —_ =
. M- h -
i ..... . BT T PP R—
i - o " =
! 1 . —_— —_
L
_,._.. ' _ ..._...._
uy
Mz _v 7 g
= ; ! [EEN
S S ?ﬂ m— T -
- = "~ :
e A g
e Eal i -, ‘ -
: . = -
L s
r "_m
.
h .n..u._ W -
£ H ...r...r
L S H
i~ [ L] -
3 T T
. oo om
~ o e 203
. T | -
B i F{ - T T]
"

°l
.

)
a

]

. =

Ty - oy ! !
: - . ™ b s B A [ ]
ol . Rl B
..__ - .ﬂ.r. ru] (] HE T T LN
YL ) L . | |

e

R Pl [t

-
-
-
-

|

ZART
Sl g
=011 =750

i
so = 3
L-

-
-

i

F1 o
KEY
e
d'll
15
g
a




R VA = R = U0 DR SRS ST ]

DS E O ZC0 = A0 = D0 | FRARIMDL NS GG LK £

Flz. 6 BEARING. UNDER SIZE (CPTION)

| TPE 0= MILZL
PAR~ CODE DESCRINT & T

_— FERA K S
A I

M-
1 *aara
g s b

N R K WL e U=tk Sk l |

s
233 [ "G CCAM“¥-TINLTT &R : |
LOno=ann = | WIETR Sk 57T | '

LR H T DIane: s SHsR




b

-

e

FIG. F

OIL FPAN

<E¥

SUHIP D0

(e ]

T I TR 17 d
IGII - R - ANF - 60
PR A |

CRUR | I W R
Foal SRR
T FI RN -] i

Era_ =il 2

) 'u”_ Ty 07 WORE_
=ana
'I- .
Jo
N

r——

i

UL

ARk A QRS




FIG. 8 REAR PLATE

-
<
L NC.
L ST
_-'..'-.. = 1
L2 TR
o s

.\_ ol % _‘:-.._-.-___ = ;__-\. _
2 et . B N 2 ... .|___ T
§ . # Tt
T Tt ’ | HE PO r | =
¥ < e - = R !
[ [T . _\1‘- -:_3 =g ~|' =]
I\.: e -.“_H -, “ o [ ) .|__'b.\_.\_
Pt - .y AL v e
: - . - . L
- e ol P { R
R L - ,'? "E,'F."' - :,:._:.- L - :u-_]l
e N 1-’.--1:.'-‘_..,-;&'._

e

| |TlE OF WIREL 1| T
| CESCANITTION oy PLE UF WITEL 1 2
'—

TG i

kI PLET COCE

(S

HEMAR %5

I .- Rl L=x -0 HLATESSFAD | .
Ik T S A+ S R - i L
k] Byl = = il [= IR X4 gy I Bty | a1 )

RIS V6L BIF . Q0| =

O 0 5= T o 1o R T s . . . I_




22

FIG. 9

- TIMING GEAR CASE

6003-240H
KEY PART CODE DESCRIPTION 7y e OF MODEL |1 & 18 REMARKS
E3936 c|L|p
116211 -310~021 - 00 | GEARCASE ASSY 1] *
2 [ 6213319~ 004 - 00 | CONNECTOROILFILTER 1 Y N
3 |6509-605-019-10|PLUG 1
4 [ 6209-610-002 - 10 | CUP/SEALNG 16 1 Y
5 |6904-110-822-00|sTOD I
6 | 6904 — 110 ~ 855 — 00 | STUD 2l *
7 | 6904-110-850-00 | sTUD e e
8 |6908-160-510-00 PN 1 e
9 | 6209 -625-002 - 00 | seALo. a0~ 1,11
10 | 6209 - 030 - 005 - 00 | BOLT/M8X85 | | || ||
11 | 6509 — 000 ~ 084 — 00 | BOLT/L=55 v{
12 | 6909 - 110-508 - 00 | nuTM8 A< (T
13 | 6909 - 150 - 508 — 00 | WASHER 1
14 | V211 - 560 ~ 802 — 00 | BOLT/M8X20 -
BOLT.SEMS/Mex4s R
BOLT,/M8X75 11 7
CLAMPHARNESS 2l *
soLT Mex30 | 1] *
‘wasHER osxiaxor 1 | | ||
20 | 8215 - 546 — 003 — 00 | STOPPER/FULLLOAD | 1| * 1 [ [
21 | 6209 — 409~ 001 — 00 | NUT/M8 |
22 |vaal —120-008-00 | nutcaeome | ¢+ 11+
23 | 6909 - 920 ~ 843 — 00 | PACKING I
2 | 6215-642-004-20 | PNaRM |+ 1 (1
%5 | P117-303-003-00 | PNsSNAP o




FIG. 9

TIMING GEAR CASE

23

60C3-2400
KEY PART CODE DESCRIPTION ary e OF MODEL L1 5 | 5 REMARKS
£3936 clL|p
26 | 8215~ 542 — 005 — 00 | PIN 11
27 | 8909 - 202 - 308 - 00 | PLUG 1
28 | 8209 - 500 - 003 - 00 | WASHER/08X14x01 1
29 | 8209 - 740 - 001 — 00 | PNGROOVE Y N
30 [ 6211 -312-003~ 10 | GASKET.GEAR CASE | 1 e
31 | 8213 - 160 - 002 -~ 00 | VALVE/RELIEF  ASSY i F
32 | 6213~ 161 - 001 — 00 | PISTON/RELIEF VALVE 1
33 | 6213164 - 001 ~ 00 | SPRING/RELIEF VALVE 1 e
3 | VI05- 140 ~012 - 00 | RNGSNAPT12 C 1 Y
35 | 6209 - 050 - 001 - 00 | BOLT M6 1 Y e
36 | 6209 - 050 ~ 002 - 00 | BOLT./M6 7
37 | 6909-110-406-00 | NOUT | A O
38 | 8219-310 - 003 — 10 | DRIVE/TACHOMETE AsSY T
% | v723-102-002-40 | RNG 0 | < 1 (||
40 | 6901 -910 - 616 - 00 | BOLTSEMS Mexis | 7 A N
41 | 3625 — 540 — 004 — 00 | CAP,BLANK./30 1
42 | 8213~211-001 - 10 | sPacerOL FILTER | 1] N Y
43 | V723-102-003-60 | O-RNG ]
44 62 11 -311 -0 ‘I]—-OO PLATE FRONT 1 N
45 | 6211 -312 - 002 - 20 | GASKET/PLATE | I e
4 | 8902 - 050 — 816 — 00 | BOLT 3 7
47 | 6211-319-003-00 | sPacR A< 1o
48 | V723 -102-005-00 | 0-RNG 1A S0 || (1| ||
49 | 8209 - 749 - 001 - 10 | PNTUBE | I
50 | 6904 - 110 - 822 - 00 | sTUD. |




24

FIG. 9

TIMING GEAR CASE

6003-2401
KEY PART CODE DESCRIPTION Ty LLPE OF NODEL 01 & 13 REMARKS
E3936 clL|p
51 | 8212 — 530 — 005 — 10 | SHAFT/HYDRAULIC ASSY 1 *
52 | V60O - 110 - 800 — 50 | eeARNGRB8005 | 4 | 1| ||
53 | 6909 - 110 — 408 - 00 | N\UT ™8 7
54 | 6909 - 150 - 508 — 00 | WASHER 4 F
55 | 6511 — 321 — 083 —~ 00 | COVER |
5 | 6211 — 322 — 002 — 00 | GASKET/COVER 1.
57 | 6909~ 110 — 408 — 00 | NUT/M8 4 1
58 | 5309 — 150 — 508 — 00 [/ Y




25

FIG. 10 HANGER
é /é
A g @,\
e g S
2 'l Fe T —
i i :
=5 © L
B 1 ¥ ©
-3 [
N T —_ [ {s)
f ] 27@—3—
B © ==l e |
(O g . U
&) O k= O O
ﬁ ; T L [ -4l
R ° > > H=% 2077292 &%
— Q
] 419
- 1 |
§003-290
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary TI0|R REMARKS
£3936 ciC|p
1| 6211 ~777-007—-20 | HANGER 2l *
2 | 8901 =911 — 020 — 00 | BOLT,SEMS,/M10X20 R I Y




*h

FIG. 11 VALVE

|____.-*1_
PR
- -"-.
L= ! i
.
1! PRl
-
| e
| .... ”
-

TAFE GIF MIDED
AT
1

r’:l__

o

A
.
1
-
I
u

EEY Paidl Cac L E S E T e

T
I-
1:
"
"
—

o] WY | Al Rk K

ToRAT BEY Qo 09 | welvz LAl AT

BT = EET = = | AFE R Y E

|
o
™3
[
1
7
o
1

Gl = 300 | sZeTva s FRERG r !

1.1 .

(¥
IT.
[
[
[
T
1T

[ICTICH Y DN T g e BRI

S EETE - L1 - U0Y - G TRIFET E
o R T T P Y e T g
s | LEle - S20 - 202 -0 | SreFT AR RAE il
": ﬁ:l: . : :-::-: B e H::i.:?:.fni.-\ﬁ'l.‘l - S . . E .
10| hetg - s - un e | e A sz | ]
U [ 3212 - B2 - 002 - 10 | & AT ke | - )
12| 5E1E - s2a - 902 - 13 | R I
13| 8212 - B28 - 20e - | BRATKE L Handin SabT 4 -
1 B30 sER 005 0 | BRATKET ML W A ' | -
T D B I TE 1 R - i
% = 2 - 305 - 0 | RIMGINAR T3 D : "
N e ETR - - Ul | Rge aDwET -

L eELG - A0y - 233 - 00 kT
N I I L T I

LA DT IR T B L R & O LN R b

BN IRETET I 1) BETR S I Py & A v




FIG. 12 CaM SHAFT

[\ o oAb CanE SseE PTIG 'un_|T'|'FE OF dODEL |
L] AL - R A E;:I_]:-:j -

r

= I
T AL

RE14ZK 5

I AT T =877 = LLF =0 | iHAFT CAR

s sz owrr owur oo | ccemompazoas P
| gwnm = ome - g e | e r

s|mrir-azse nmoen | Pami R :

e | ot - s g s - 0n | ReTeRenevRer 4

Y 0T1E 0T E -SG5 -0 | GRARIREF | !




FIG. 13 PISTON

R

", e -

) =
Y

. A

- F ., .I_." |

.

- A |

s i # |

" _

- g 4

W r
TY2E OF MBS 1 o o
KEY FART COLE DZZCHirT (1 e 1 -:L:- 3 TEMARE S
Tl B -k 1. ETRN K] h

z P | P gy ﬁ-ﬁ. ] T s I" ST SFT k] -

o T TR R [ o ¢

a | nzow wer ool 00 L AF y

s {5717 Zssm o cor - 0 | Renvasens :

Tl g2 =238 -0 =D | AT I

D OENLN el LGD - 53 MU TLEMT o

S| ety - ¥ CUS | ATER I AN w0 [ .




[T |

FIG. 14

PISTON.”OVER SIZE (OPTION)

r{Ew

PaR1 I DE

ODESCR PT.OK

| TFE OF MIG=L

o
e

= Fil Al

Lo lar va —

T2 =" a -1k - 101

CEPC R B R v )
SElE - YR -0 5 -0
o I I P L= R

(R DI P by
LilhiG P ETOM A0WEN, SLT
P AT ATy

[ B S ECE PP ] |




| L

FIG. 15

CRANK SHAFT

“YFE IF NLEDED

r-an

«E¥ =aRT CGOE DIHCRE BT G Ty —— | i FE AR S
LI 0 F
| e s SN ) :'_I— -:'r-n.x-kt’n-w- T e r
s |wvrer 1o am aa e '
g laziz gz a2z 20 | GTamomaew 3 e
& SERG - OO - TIT. 20 e T
vET D EAC G - pn fLesasil At |
SR = LU= LI - D | heias |
il eanr ann o1 on P s -
i R T Lt T .-I:: . I_';E.l'._ll'-\._'," Y L HE L | N
a | ice 222 a1n o0 wL i
S N I A N B Ao | -
S Pl I Il B LR T I TN o
Plzznz .3.’2--3-'.1: : S I (s - '..=.r:r~.r; H.L.Lv | g
- O N Y RRTE N i o v
4 EERn . IEG 208 09 | eatnc s o :
e T BT T
SuT LN cdu o 06

- L

LA By




31

FIG. 16 OlIL PUMP

1
5-1
[N 15
SEEESD
(V205 @ﬁ\
(§Es ()5S A
Jlﬁ bo-hd <O &0
/7 B E A
' 7
"-/A\?{'j' ‘3 /@
o N
| :
N
A1
14 14
13
4
12
6003-4018
11 C |G
KEY PART CODE DESCRIPTION aTy Tio|R REMARKS
E3936 clL|p
1| 8213-100-003-20 | PUMPOIL ASSY | F
2 | 8213 -111 - 001 — 20 | BODY./OILPUMP I
3 | 8213 -120 - 003 - 00 | GEAR/OILPUMP ASSY 1
4 | 8213 - 125 - 001 - 00 | ROTOR/OUTER 1.
5 | 8908 — 160 — 408 - 00 | PIN./STRAIGHT v
6 | 8209 - 009 ~ 001 — 00 | BOLT/WS il
7 | 8901 - 910 - 625 — 00

8 [ 6213 -140-008-00
V720 -102-401 -50

12 | 8213-311 ~003 - 10 | PIPEQIL 1
13 | 6909 - 906 - 105 — 10 | BOLT.JOINT 1 F
14 | 8909 — 920 — 843 — 00 | PACKING 9l *

15 | 6213 - 240 — 002 - 00 | CARTRDGEOIL FILTER 1




32

FIG.

17

WATER PUMP

e~
KEY PART CODE DESCRIPTION ary [ OF MODEL |1 15 | REMARKS
£3936 cl C|p
1 16213-610-005- 40 | WATERPUMP ASSY 1.
2 16213611 -003 - 20 | BODY,/WATERPUMP 1
3| 6213-631-002- 00 | BEARNG/WATER PUMP 1
4 | 8213~ 631 - 005 — 00 | BEARING,/WATERPUMP 1 N
5 | 6213 - 622 — 002 — 10 | SEAL SET/WATER PUMP |
6 | 6213 -621 — 003 — 00 | ROTOR/WATERPUMP 11
7 | 6213 -642 - 002 — 00 | SEAL/WATER PUMPPULLE |
8 | 6213 -613—002— 10 | GASKET ] I

9 168213-612-004— 00 | PLATE/WATER PUMP ]I

10 | 6213 -619 - 003 — 00 | SCREW.,/WATER PUMP A R Y R
11 | 6213 - 619 - 002 - 00 | PIPE/WATER PUMP v{

12 | 6213 -614-003- 10 | caskeT waTer PP | 1 | | (||
13 | 8901 — 910 — 845 — 00 | BOLTSEMS /MEx4s 1 A e
14 | 6909 - 110 - 508 - 00 | nUTME | | N R

15 | 6909 - 150 - 508 — 00 | wasHER I
16 | 6213 -619— 005 — 00 | SPACERWATER PUMP | F
17 6213 - 614 - 006 —10 GASKET/SPACER | 1 * | | | |

18 | 6209 - 300-002-00 | sSTOO | o 1 .\, ((

19 | v211 -860-802 - 00 | soLT mex20 |1 | T
20 | 6909~ 110 - 508 - 00 | NUTM8 1 Y e
21 | 6909 - 150 - 508 ~ 00 | WASHER 1

22 | 8213 -729-013 - 10 | HoseRUBBER | 4 | | L

23 | JOB1 ~210-015 - 00 | CLAMP/WIRE/10-15 7 I

24 | 8213 - 716 ~ 001 ~ 40 | HOUSING /THERMOSTAT 1 I
2% | 6213~ 721 - 003-00 | PPEPUMP HOUSNG | 1 | [ |




FIG. 17 WATER PUMP

: a" i 3
il ]. ! =, -
1z Y, T
e
.
ol
AR )

ﬁp.:
Ia
[ER]
¥
s
n,
1]
N (1]
24
.'\.
,
a3
PR
T
,
,

| H¥RTT T
i A . ':' 1] Lty
i F\'dj‘_ _'__q..; ___";:b!- v , a;1 e Xi _'i.-.}::__.-;_:h'
S Ko v—- -
R PR S <o
; '.-.'.-"'j '?| PR .
gty o we  Uhad—m
5| way b =
H -__.-' .-_-\: " - .- . x‘}:ﬁ |
o Lo ATy
e | ' Sy
i - = L ——n
i | e I__:_.;:.i" _,I?:-.':"j.

b

Tt=E OF WICEL 4
EX30 (i
| B2 3 -Ted - 2 -0 | GeIFTTLTELESNT 1 :

FERT SOGE LESCHIF T O uiy

o
LG

ol vern BBV - WDE DG | BLoTANE | '

P P DU I DU OE Y F Y I o i 5 A

5% TTE SR T | TeESUANTAT ) ’

A e lae TIL = a4 n | ErewaTen oL AT

SRS REDLS

1 wTEIOCA2 0205 om0 meg !
S BET w1 AW - X0 q 0 "




Ta
TS

FIG. 18 COOLING FAN

h
- 0
£ Tl -

It Rt
| ' "'\-\.,\_.:_:.::;
TN
- - - r T
R
S - .
=, :'} il
[ x'l'}ll.'
ey r;.:ll _ '_'f-'- . !.r-l
i ! - o ‘..
. kY i - Ty T -\."','.I-"'l
N R . I.-';f L
S ]
T =l KT
) -'P--'-."\-\.':u . - - ;-,-l-"-
- . -
. .____‘.I_ll' \\‘;\L - )|
~ b .
""'\-\.Jlll v :E'_.: '\'1 : _...!'
T .-
_:.'.5-:"' o, T
- '
AL P

. TAFE [F NGEL

kEY L L A Y JELUERIETLR ™ am L1 % U
E2a |

-T-.T.El!

3= BT - LT - 00| fakren b |

FL I ]
| ]

o

Y IR A Y Y VO N DI I P ROt R P IR

3= =00 = 0 VErArERATAN 23

‘o
>
]
(s

Jrn

d | By DD A4 DL LT ANE
]

TR - RTT = D1F = N LT SN I AR |




FIG 19

T
L=
—_—— -
-

INJECTION NOZZLE

CESCRHIF™ O

HAREAI QT Al

MR LTILe U ELE ARG
[ Sl P e ol
(LRI AT S HERAE A

ARG, AREY

Loy

It CIF HEE

Fasin:

HERARCE




fE:

FIG. 20

INJECTION

FUMP

BT
el
k2| BFanT ChD CESUR. =TISN P2 IF WEAEL 0y REMAIKS
TR T L
EUTE - Sy - 155 = il IRUESEURPLME AR | - L Sl
e TEs v o | s AaLESTR b 1
J. = 1 [ ':"Lf.:-: = I | SHCL T I, |
a|arz s omna el | AemasRtmo oen Pt
R R P R I VR Y AT e [
[ O I e IR F LY ) LU 4 T I N NP IR Y o 1.
b 50w - SR o007 00 | e e d
I S B 1 A --r.- '-.1'_i-"-'l.|- .-"“-...I;'.Lr:'il-:. . |
HIE ol B TS Y By B O CEAs g rgke o -
T Ekini =001 = V"5 Ty oy !
VIOD - 117 370 - 30 EFaR MARECEN T
ToNANG - - 800 - D | aamnn sz B
O I T o L T LI F ] A |- '
4 %301 37 - BTH - Of | EaTaEws wmen Pt
G mita- wka o WD L | 1 vesledl oo
15 ) E=90 T T o T P T A A (=il B i ¥
1 2i1=-nra ool - e bepy 1
13 3D0n nil OO1 D8 aTeliacad || .
O I LI I P T
ER LT LETRA  S-EER O S - T T :
R A e - -
o G210 - GaAl - QL3 = | SRR I,
w1 lseis Bo ore oan basasimeam v
SE 0 RIIM o Rl Thoo [T LANESANARTRR i
M OUFIE 020 43T ) rhoametTn




Fla. 20 INJECTIQN FUMP

ARt TURE CESCRIT %

| THRE OF NOGE:L _
T RIWARES

==
L bl
DML

1T
L |

I~
L]

-l
[ ]

E313;

el = D0S = I8 SRR A attTIH I
Gafl CuE U | Gmesbesls - qA
e - uuE LD el aDeiTER :
= IR S M | I B MALesTIR T
E4v  LIL =00 BHIE AZATTIS i
CaS 24 D SHIASAUAMER - | "
(A .1 . i H'q:;.:uj.'-.P; 4+ F ' ' |'
I S I et STl A I T I
ot n3d -5 | LivER DhTSIL Do |
roenoo-ga | a meder . |
SEL - 0P - 0| BT RE | '
E4% - 307 - 0 | aRsiiamE 1
110 - Ao - 33 | e
ZES Dﬁi-. N nuu. 1 LI )

30 - (O AT et [ -
R DDH O DD LA H s LA o




LT 3% B

FIG. 21

FUEL FIFE

kEY

JESCRINMIOM

CURRESTUSAF LR

UH A |

TR

FIr:

rGicl

aAxa

= ERAAAE,

]




FIG. 22

ELECTRIC (13

2SNIETIOMN

i

-
[
T
@
LAY
.
1T
T e
o " 1 :I_,_
i
= =y

ThPz 0= WIJEL

Hh)
Cli

b

LY

TS

SERMASES

SERZUATIR ARY

€ _ATE. A%, A=

-
r-:

nzv

a w2l - E3a wur e | BeoT ey

M 1272 [INE I TR T IESTRH S R | '

3 E20N - 031 - 953 049 | s0.- oW P

S RERA - L - 0= 00 | gt i | B

R IS R H I M T E-T-"--'-:'H.:. AT II ! RO O
:=; "x- _-:“'.'.l' - -un-| -t =l | T o [

T Good DA M| eLT R (.
T I e T T R o | waseszarenan 2

i




01

Flea,

EN A

23

ELECTRIC (2)

EEY

2Z5ZR PT 2N

F
.-
I
oo
3
&
o
<

[
=
[ B
[
d

L g b

— GV | = S5 e 0T W TS AT DREER, I5F

T TS AL IA

IYFI- IF K

[MEREY

e F 4

HER AR F.E \

tlg2ra - TEE —uun - Jn | Gl IOTIinE oy pLLS | '
) ﬁ.‘::a.' -n ”l A | weeenn 1 ?
G| Gedt = 3i0 -0 0| EmEKL ] -
: :-_'l' als %I...? . an I.-»l_'_r!i-..'-.-i'..l.-".rw.i;;!'." 4

STLET SR




FIG. 24  COMPOMENT PARTS FOR 6215 -300-037 - 00 ON Fig.19

i
E—17

[EEATE

I TeE OF WIS L o 1=
KEY FART TUOZE FESCRIPT Q4 Y — Tl B SCEALES
=1 all e
L& o =550 G L FLU_LEH AT LR ASE 3 - I .
: LS5 . ._;|d.:_" . I.'fl.'_.:.‘-T .l:.'l.'.f NIATSERISG o .3
Fln o B2l - LUD - L | RAMMEASET 2 1
dleite zem see —pn | wraTon 5 !
TOETIE - RiSo 8k - B0 Sabr.To00 FR
Lo 02 N=5=20 - o0l - ui | 2l T- :
o B -V [ R TP of

E BT 2 - 225 —gudd =0 s et 1
ZE Cas (N AN T = ans

B B BN AR Y M o B S P T | 4

1T Zd4R BT =1 | SHA | - i
S1E = SR = a2 - 00 S <T - (5D E

PE LR E R ETT S Ty I s | = LE e
27h 0 Rl 00X 0 SYALER 3

I S T B T M e T SR (T W e W11 o | N 3

T HETR - ST - N -0l TaiFET

L5 o B o T o B I |

1| CAIE = THE - 005 - g | NCEELE

L T T




42

FIG. 25

6—%
I
—3
5 o
3— 8
) ?
|
L

COMPONENT PARTS FOR 6215-600— 109 -10 ON Fig.20

51
16
%—15
e——17
P——18~47
12
6215-6001
KEY PART CODE DESCRIPTION ary e OF MODEL! 21 § | R REMARKS
F3936 clC|p
1 16215-611~-002~- 00 | HOUSING,PUMP 1.
2 |'6215 - 631 -017 — 00 | PLUNGER assy | A A A
3| 68215 -641 — 007 — 00 | DELIVERYVALVE R Y Y N
4 | 6215 - 643 — 002 — 00 | SPRING DELIVERY VALV R N Y
5 | 6215 - 649 — 003 — 00 | GASKET A A
6 | 6215 - 644 — 002 — 00 | HOLDER DELIVERY VALV 3t
7 | 6215 - 649 - 004 - 00 | 0-RING . I
8 | 6215 - 635 ~ 002 ~ 00 | SLEEVE,FRANGE 3l
9 | 6215 — 649 — 005 — 00 | PIN S I Y
10 | 6215 ~ 649 - 006 — 00 | O - RING N Y
11 | 62156 - 649 — 007 — 00 | SCREW 6| *
12 | 6215 - 622 — 002 - 00 | TAPPET R
13 |6215-629-017-00 | PN S
14 | 6215 -629 - 018 - 00 | RINGSNAP T
15 | 6215 — 634 — 002 — 00 | SPRING,PLUNGER 3
16 | 6215 — 639 — 006 — 00 | SEAT,SPRING 3l *
17 | 6215 — 639 — 007 ~ 00 | SEAT,SPRING 3l *
18 | 8215 ~ 629 — 020 — 00 | PLATE/T =180 ¢/ N
19 | 6215 — 629 — 021 ~ 00 | PLATE/T=185 A
20 | 6215 - 629 — 022 — 00 | PLATE/T=190 -
21 | 8215 - 629 — 023 - 00 | PLATE/T=1.95 3l *
22 | 8215 - 829 - 024 - 00 | pLaTE T=200 | /I R A
23 | 6215 — 629 — 025 — 00 | PLATE/T =205 - Y
24 | 6215 - 629 — 026 - 00 | PLATE/T=210 | < Tt
25 | 6215 - 629 — 027 - 00 | PLATE/T=2.15 L N Y R I




FIG. 25

[

+——3F

K —]

3—32

) ?
|
M

43

COMPONENT PARTS FOR 6215—600—109—10 ON Fig.20

51

16
%——15
e—17
P~——18~47

12

6215-6001
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION 0T s |6 |k REMARKS
2% | 6215 - 629 — 028 ~ 00 | PLATE/T=2.20 3 !

27 | 8215 - 629 - 029 — 00 | PLATE/T=225 A
28 | 6215 — 629 — 030 — 00 | PLATE/T = 2.30 A
26 | 8215 - 629 — 031 — 00 | PLATE/T=235 I
30 | 6215 - 629 — 032 — 00 | PLATET = 2.40 N
31 | 8215 - 629 — 033 — 00 | PLATE/T =245 3
32 | 6215 - 629 — 034 — 00 | PLATE/T =250 A L
33| 6215-629-068-00 | PLATE | A

34 | 6215-629-069 - 00 | PLATE I I e
% | 6215-629-070-00 | PLATE 3 <
% | 6215-629-071 - 00 | PLATE 3 *

37 | 6215 -629-072 - 00 | PLATE -
38 | 6215 - 629 ~ 073 — 00 | PLATE | I
39 | 6215 - 629 - 074 — 00 | PLATE | R

4 | 6215 - 629 - 075 - 00 | PLATE ) A
41 | 6215 - 629 — 076 — 00 | PLATE 3 F

22 | 8215~ 629 — 077 - 00 | PLATE A e
13 | 6215-629-078-00 | PLATE | A N
M | 6215 -629-079-00 | pLATE |+ (1
45 | 6215 — 629 — 080 — 00 | PLATE )
4 | 6215 - 629 - 081 — 00 | PLATE 3 f

47 | 6215 -629 - 082 - 00 | PLATE A
18 | 6215 - 637 - 002 - 00 | RODCONTROL ]

49 |6215-612-002 - 00 | PLATE 1 )

50 | 6215-619-012 - 00 | screw 1 e




FIG. 25  COMPONENT PARTS FOR 6210 — 600 — 109 - 10 ON Fig.20

4
,
.
'
X
T —
,
"

J

I
F—
L

4

i
_
&
f
e
\
T (R

1_
L
-

kE™~ FAF™" Cah=z CESCHIF 10N o el bl

! TPE IF MICEL

T
T~
o~

ZERA ARK S

o
1
ozl

TFEE

=]
[N
(]

- H3L -CC8 - 00 Lo TlLSiiv: b

By - 32 0 - mal - 77 | EvRxu- 1.
4% Blw & - A0 | LAKE A0 |
B F L =015 - A =T :

= E1L =0l = 00 | wsEkiT :

Fa | P
¢n | om

[ LI P R B4 I I 1 '

Erta F1R 0 0%d - 30 [ ofen




COMPONENT

FIG. 26 PARTS FOR 6281 —100— 005 - 00 OM Fig.22

p 3,
! - .l'-.
La BET
==
- 1 e r
e AN '
s N e :
e AL T 4
pHL S . E .
1 . __'
: Vi o
: - "1—:;:.._;-
. w7
1 Ln? L
L el .
! .. _ TN E
KEY PARET CLrlL CERCRIFPT Ok I}T.’——__EU._ IR It N AP KR
[ L [ | -
Bl - D0 = O | R AATARTRR 1l - I
Tl g2gt - oG =nd b | STARTA ¢ -
LVECRD -0 =R -0 | 2RAMAATHRE 1 -
S| HE5 - ky o w1n o 8| BlaRrtnidalL '
. 1
SO R 78 B Bty B AL o B o LRl T TR o
b EFRT = 174 = 501 = 20 | STalT™ 2 KI™ |
TR N L v % X L e | !
FlBsR" 1B =076 - L0 swT3aTaRTIg adsy -
£l GEST - 115 - £8E S0 rear_akd dFL A PR i
W EEE - T 00T -0 SIAMGATIIN A
N [ ReFEl =i - nnS =0T FAARFFTALTIS TR 1 *
B e O N B B Lo | T CRLE TS ES
R RERT =15 - 000 -1 =R z
1 CEE1 - 128 =132 a0 | S TA MER -
o | BRI - 12E 23 - 00 Z5 0
BO| BAGT - T FE - QLR -0l 53RN
Tl G2al - 28 LUe Qo | RCw 2
i Gral =11 =00 =0 | =0 T oah a
G2 T 003 00| SRR S . '
SO P O N i F S e T Y | !
- HEUE - TR 305 - 00 | SAsHER ! I
i FRUA e 10 = ATE = T M SYE *




46

FIG. 27

COMPONENT PARTS FOR 6281 — 200 — 005 - 00 ON Fig.22

—
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION 0 168 REMARKS
1 | 6281 -222-004-00 | PULLEY 1
""" 2 | 6281 - 229 - 002 -00 | NUT i|*
3 | 6281 - 229 ~ 003 — 00 | COLLOR | e e
4| 6281 -221-001-00| ROTOR ASSY 1
5 | 6281 - 229 — 005 — 00 | BEARNG |
6 | 6281 - 229 - 004 — 00 | COVERBEARING 11
7 | 6281 — 213 — 006 — 00 | FRAME ASSY gt
8 | 6281 - 229 - 006 — 00 | PLATE |
9 | 6281 -229-007-00 |sOLT | 1
10 | 6281 - 229 - 009 - 00 | BEARNG .
11 | 6281 - 229 - 008 — 00 | BOLT vi
12 | 6281 -214-003-00 | FRAME | 1
13 | 6281 - 214 - 004 - 00 | COveR T
14 | 6281 - 229 — 029 - 00 | HOLDER ASSY 1
15 | 8281 -229-011-00 |BUSH | 1
16 | 6281 ~ 217 — 001 — 00 | HOLDERBRUSH ASSY - -
17 | 6281 - 215 - 001 - 00 | BRUSH ] 7/ R
18 | 6281 — 216 — 001 — 00 | SPRING L Y
19 | 6281 -229-012-00 | sOLT | L
o0 | 281 - 229 - 013 - 00 | BOLT P
21 | 8281 —229-014 — 00 | BOLT 1
"2 | 8281 - 229-015 - 00 | BOLT Y I e
23 | 6281 -229-016-00 | NUT 7 e
24 | 6281 - 229-017-00 | BOLT | 7 I I e
25 | 8281 -229-018-00 | NUT 1 e




COMPOMENT PARTS FOR 6281 —200— 005 — 00 ON Fig.22

FIG. 27

=
-—

kFT

wr
o
"1
=
WA
"
L
Lal
p
i
=
=
i I —
=|d
— p——
—
_
= |
)} ni
- -,
-
[N
1y
L
L7 .
I .h..
Il =
A
u
b |
3
1
k| ol
rd
==
0!
- s
T L]
1. |
A -
Y]
11
[y ]
—




ENGINE
E393-G01:--TMG18 — S

—

6003 - 097 - 190 - 00



FIG. 1

CYLINDER HEAD

49

11
§003-161E
KEY PART CODE DESCRIPTION o7y e OF MODEL ) &1 8 REMARKS
E333601 clL|p
1 6211 =110 -020-20 CYLINDERHEAD ASSY 1 *
2 [ 6211 - 150 - 008 — 00 | PLUG (HOT) ASSY 3
3| 6911 -129-006-00 | cApSEALNG 7
4 | 8209 - 605 ~ 004 ~ 10 | PLUG,/PT1, 2 -
5 | 8211 - 715 — 002 — 00 | SEATVALVE Y
6 | 6211 — 721 - 001 — 00 | BULBE GUIDE 3
7 16211 =721 =002~ 00 | GUIDEVALVE 3 ¢
8 | 6212 - 569 - 002 - 00 | SEALOIL s < T
9 | v682 - 200 — 000 - 60 | BALL 1 A
10 | 6211 - 141 — 008 — 20 | GASKET,/CYLINDERHEAD T A
11 | 6209 - 000 — 003 — 00 | BOLT.”M10X1.25X82 14 *
12 | 6909 - 830 — 212 — 00 | STUDHEAD COVER 2| ¥




FIG. 2

CYLINDER HEAD COVER

SLRT CCc

L B IR R T PR
P11 TG Gor a0
317 2 T4 - b -
490 CLD oo
] . R ) —.I'f'f':

DESCSRFTIONN

any

Tiks 1= WLE.

EE

|l 9

muT

FPEMASES

SOWFR v LIRCE Y Eal

ZAPLCOL T Lk

=RaAl CFl HESD My
AT AR

A |

1< T AT B

412 A SAESES

[

LI I 5




FIG. 3 INLET

AL s
h . - : Il
LR =l - 1,
~ L 1 1.,
"~ . I_‘ir s |"-. :'I - ..\_:.-
- - - {.l A

MANIFOLD

PR PR L
RO I
P e
S
—_— =

1=

L

Se3T CCDE CESCHIFTION

T<PE 1= NEGEL

EERCT

Ll e
o A

FEYIAREKS

B2 A= 111 =301 20 paak Sall Dbz oAl
P S R R TR | I DaTKST N UIT rdeMTIL
0 I BT SRR Sl Tl I W O

AR Y By B T R w I I~

1
u

4




FIG. 4 EXHAUST MANIFOLD

Wt

I = =
VP L= W= 3
KEW =aRT CcODE DIBTEIPT O "”!r-.-.]--w nEkdE REMALI<E
—madl. L
V| da2ta 1s0 aru 10 | CEAM-CLLEAE
L EZIZ 125 A1 37 | sweiFrTrEe saak ToLE '
VR nmin o WE 30 | a0 T e o &




FIG. 5

CYLINDER BLOCK

8003-201Y
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTy Ti0|R REMARKS
E393601 ciL|p
116211 -210-050~ 10 | CYLINDERBLOCK  ASSY o f
2 | 8209 - 000 - 00410 | BOLT g 0 !y
3| 6209-610-001 - 00 | cAPSEALNG 7/ I
4 | 8911 -219-195 - 00 | cAPSEALNG g
5  6509-605-019-10 | PLUG ) R A
6 | 8212 -531 - 005 — 10 | PIN./IDLEGEAR |
7 | 6911 - 129 — 083 - 00 | CAP,SEALING A Y
8 | 6211 - 268 — 001 — 00 | SEALBEARING CAP 4
9 | 6211 -258-002 ~ 00 | SEALBEARNG CAP/7 J 0
10 | 6211 -510 - 001 — 00 | METALCRANK SET [
11 | 6211 =571 - 003 -~ 00 | BEARING,/CRANK,/UPPER 4
12 | 8211 =511 — 004 — 00 | BEARING,/CRANK./LOWER /AR S T
13 | 6211 - 599 — 001 — 10 | BEARING,THRUST CRANK 7 A
14 | 6209 - 625 - 001 - 00 | SEALOL 1 A Y N
15 | 6209 — 749 ~ 001 — 20 | PIN/TUBE [/
16 | 6908 - 160 — 816 ~ 00 | PIN 1 F
17 | VB23 - 100 - 802 — 40 | PN Y1
e e o
19 | 6904 -110-818-00|sO | | (|1
20 | 6904 — 110 — 840 - 00 | STUD,/M8X40 1IN R R
21 | 8294 - 453 - 002 - 00 | DOWEL vI I
2 | 6909 - 902 -~ 299 - 00 | NPPLE 1
23 | 6213 - 721 — 007 — 00 | PIPE/WATERDRAIN ]
24 [ 8211 -291 -016 - 00 | coverR/NUECTIONPUMP | 1| ¢ | (| ||
25 | 8211 - 292 - 001 — 20 | GASKET/COVER | 1




o=

CYLINDER BLOCK

2

FIG.

FLERLA RS

" “{FF IF MITIFL

4
—
1
m..m - - = 1
N '
- .
- ] - " —
=
=3
=
L
b n
LL =
o |
[ W
[y 1 he
Lu £ 3
(] I Py
: m,.h o
-
- I TR n
I - _..._
Wi "M E g
O S D
PR I -
w 1 L | 1
L Tt o= T L
-y — D = = 0D
- S Do D
- 1 1 [
LR L A L
| - T o S
= T N
s 1 1 1
rn, P Y 1 A
LI P — I
oCd T
HER R R S
..ul H . -
u A




FlG. B

BEARING.UNDER SIZE (OPTION)

A
5
_I‘ . -
TF"}H‘G £ .
' o S
iR e
P l'u_ -~ ! _- H 'I'\.H"" -
:LJ,-"E;L_" | | [ E l .'“'“-..
P
e i
i A i _
1..: ?:f@f.’?iﬁ-. 1
""d__.-;_-'. J':d.l.".""',;_TF i
T
u"l I__.__|r '.\?-Hi::-i:i_
-

-
EEY PAarnT Conr NEZCRIMTIOM oty 'IT’:I::ZESE?: WIE "_ E M FREMALARRS

1 LT b - 00T - O RRrY TRGMNE ST | T =

¢ 2 - BEG - G0 - 0 BEARMS T ARLET wRALK

: . F_? ‘- SRA - G0 - 00 | RIETALIRAME SET To

i G2 = hdd - e - "o | BTaRMG TAkOET -;'-:'.-Mﬂ- N .

.: :-._ & .2-34 .L;L;F- [ |_':'_.~.|.£i~4;_*. .:'J_"Nh e RPN r. MHIH

¢ [ sz 288 - 00A -na BESHIMG - A 11 LA I 1




RN

FIG. 7

OIL PAN

KFY

FART CCODE

raz -

F1

SR ES Gl
AGTS - AN 200

RSN WP

Gt - 31 -G F =

&
S
na

JESCRIPTIOM

_ “iFF NE 403 | -

EEERY

0

ua]

F='ia3kS

SRYOL Dakes
SILEY (1187
[ | e S

B TEERS R

IE 4




14 M B

FIG, 8

REAR

-
i -
A
:-“‘::- e
- e .
e, s T "lli
Ho 4
:,\.4:-“:'-' -, | '\-._.l!‘
3 .i:ﬁs._ i A -
! z
o [ T
@ .
T i
2 : .
& FELSIRT S
# 5

PLATE

—
oA At
o

L=l
oA T
s T ey
I "1
o bl

] _.H"Tg e

o A

. T .:l' el i

- _\H\-H x L _a_-.»;.E. =
el =]

=]

FAaRT

CEZCHIPT

A

TYCE OF WAOEL | 1 [ &

" [ (ol I

REMASKS

F-

=" L

ZEOE -

gl
277 - 147 .
ESl BT
(HH

a4

203

diei -

M =7F ~RFRF

[

0 TR0 ot e 2

H ™

S




58

FIG. 9

TIMING GEAR CASE

§003-2408
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION oY e o8 REMARKS
1 {6211 -310~021— 00 | GEARCASE ASSY | *
2 | 6213 - 319 - 004 ~ 00 | CONNECTOR/OILFILTER 1
3 | 6509 - 605 - 019 — 10 | PLUG Y
4 | 8209 - 610 - 002 — 10 | CUP/SEALING, 16 A A
5 | 6904 - 110 - 822 ~00 | STUD 4
6 | 6904 — 110 — 855 — 00 | STUD 2 F
"""" 7 | 6904 - 110 -850 - 00 | STUD 1 N o
§ | 6908 -160~-510-00 PN Ty
9 | 8209 -625-002 - 00 | seALOL U+« ¢ 1|+
10 | 6209 - 030 - 005 ~ 00 | BOLT./mexe5 1
11 | 6509 - 000 — 084 — 00 | BOLT/L=55 2l F
12 | 8909 - 110 - 508 - 00 | NUT /M8 Y
13 | 6909 - 150 - 508 - 00 | WASHER | ]
14 | V211 - 560 ~ 802 - 00 | BOLT /M8x20 B R Y
15 | 6901 ~ 910 — 845 — 00 | BOLT.SEMS /M8x4s s 0 T
16 | 6209 — 030 — 006 ~ 00 | BOLT,/M8XT75 i
17 | 1425 ~ 621 - 004 - 00 | CLAMPHARNESS L
| 18 | 6209 — 046 - 001 ~ 00 | BOLT M8x30 e
19 | 6209 — 500 — 003 — 00 | WASHER,/08X14X0]1 ooy
20 | 6215 - 546 ~ 003 — 00 | STOPPER/FULLLOAD B
21 | 6209 —~ 409 - 001 ~ 00 | NUT/M8 | F
22 |'v3a1 —120-008-00 | NUTCAPRL,MSE L4 | 1T (o
23 | 6209 — 920 - 002 - 00 | PACKNG 7/ Y
24 | 8215 — 542 — 004 — 20 | PINJARM T
2% | P117-303-003~00 | PN/SNAP | A R




FIG. 9

TIMING GEAR CASE

59

6003-240H
KEY PART CODE DESCRIPTION ary ot OF MODEL 21 S 1 B REMARKS
E393601 cli|p

26 | 6215 - 542 — 005 — 00 | PIN | *
27 | 909 — 202 — 308 - 00| PLUG I N
28 | 6209 - 500 — 003 — 00 | WASHER,/08X14X01 1 e
29 | 6209 - 740 - 001 — 00 | PINGROOVE 1
30 | 8211 -312 - 003 — 10 | GASKET.GEAR CASE ]
31 | 8213 - 160 - 002 — 00 | VALVE/RELIEF  ASSY 1

32 | 6213161 - 001 — 00 | PISTON/RELIEF VALVE 1
33 | 6213 - 164 — 001 — 00 | SPRING,/RELIEF VALVE R
34 \rd O5~14O -012-00 RING,SHI;J-AP/TQ C ] L I Y

35 | 6209 - 050 — 001 - 00 | BOLT/M8 v
3 | 6209 ~ 060 - 002 — 00 | BOLT./M6 1 *

37 | 6909 - 110 - 406 — 00 | NUT )
38 | 6219 ~310 - 003~ 10 | DRIVE/TACHOMETE ASSY 1 N
33 | V723 - 102 - 002 - 40 | RING,/0 1
40 | 6901 — 910 — 616 - 00 | BOLT.SEMS,/MBX16 B A

41 | 3625 - 540 — 004 — 00 | CAPBLANK30 | *
2 | 6213-211-001 - 10 | SPACEROIL FILTER | 1 e N
43 | v723-102-003-60 | O-RNG | 1
44 | 6211 -311-011-00 | PLATE FRONT | 1
45 | 6211 -312 - 002 — 20 | GASKET PLATE | ETTTT
46 | 6902 — 050 - 816 — 00 | BOLT 3 -
47 | 6211 - 319 - 003 - 00 | SPACER 1 I
48 | V723 -102-005-00 | O-RING 1A S50 ] e
49 | 6209 — 749 — 0071 — 20 | PIN/TUBE | A
50 | 8904 - 110=822-00 | sTw0 <1111




60

FIG. 9

TIMING GEAR CASE

6003-2401
KEY PART CODE DESCRIPTION qry [LYPE OF MODEL 11§ 1§ REMARKS
E393601 clL|p
51 6212 - 530 - 005 - 10 | SHAFT/HYDRAULIC ASSY 1 *
52 | V60O - 110 — 600 — 50 | BEARNGRB, 6005 N
53 | 8909 — 110 — 408 — 00 | NUT/M8 4 7
54 | 6909 — 150 — 508 — 00 | WASHER 1 e
55 | 6511 -321-083-00 | coveR | |
56 | 6211 - 322 — 002 ~ 00 | GASKET,/COVER 1.
57 | 6309 — 170 — 408 — 00 | NUT/M8 4 0Tt
58 | 6909 — 150 — 508 — 00 | WASHER L Y




61

FIG. 10 HANGER

—]
1 — lf'l
\
>
l
S

[} =
ns
 S—

q
——]JCJ
5003-290
TYPE OF MODEL| | | C
KEY PART CODE DESCRIPTION Ty T|Oo|R REMARKS
E393601 clLC|pP
1|68211-777-007 - 20 | HANGER 2l *

2 6901 — 911 —-020 - 00 | BOLT,SEMS/M10X20 2




FIG. 11 VALVE

LA

l_'_|
e

EART COQOZE JEHTRINTIGM Ty

T 1T CF %WOOEL !
LE0E5T C

HEMARE S

2T

w

S5 =000 - D0 valeE MTANT

SET uui 23 | walwisacaus- 5 '
CERD - 000 - 2 | areRGae v |
A ] '-.E.-:.-;.u wE BRI NG 1
CEE 001 A0 CuTTIECALYE P
Er - CUE 0L TRt i
575 LU Gu | RO .
n'.l'.l - :':;1:? - rn .!.+AF'F:'.|'Z§=F: ' .l'-.é-E.'r' ) | 1 -
T F L o 5 "
B —"f'l..'li -0 ?-|.£-__F|-'t:'t:i'-=! .'.ﬁ-._.u_'_'-.':'“_--\." - 1" :
C21 = 22T - "0 | 34T magairaiy I
G2e o6 es ;o
S0 - g =0 | RSALO=T FULLEL: LOIsf _‘.'-. *
SE3 a3 Cu | DRalae RAIEST ’.-m-—r | !
- SOk - 0O | B ' P
I TR R T B T RN L by
212 - anE - 20 | s EEw ATILET g
"*-;5 and = s - . -

177 oo 0| adl
A3 HDD - 06D R SRIFRAS P

111 =303 =00 | RUTA2 o F |

R T MR B L R L T S R i.I




FIG. 12 CAM SHAFT

I-
1

)

:fh
i

“

:_a-:.
Y "-:'
—

>

2
2
L

—y

&

™,
s
G,

{

o
.l_

TFPE CFMIREL | |© G
Ky DART GOEL —ELOEI 2 TICN ] e LlE o HERMAFKS
V ez o mani - o8 sawEan | '
DU BEID ELD AR . 00 LINRLAMEAG ' T ' ‘
3 |_=-!::I_:H. N R N T VR |
LoCnU o ENn GO - 00 boAlbc4HLb) | '
| BRGT -SIR -RIE =00 BOCSRMS cuERIE A "
R | B2 2 -nEE-CCE - of | GEaRLE 1 ]




FIG. 13

FISTON

—_—
TP (- WJEC| 1 GG
£E¥ PARTY 0ODE DESCTIPTION ATy T o |R REM ARKS
EZQZG01 roL|i
I B =0 =R vl E G I ST ¥ - I
Gl Azize 3 - noit - on | R 330 i
Il aE1E- 2 -au -0 FIRL7IST, . 1
A GEDE - 8T = 000 = 00| SdEReAT 5 "
ROATIE - TR0 - 00T - 0 | aeroumses I
Z O ORTIT - I35 =000 - A0 | Errike R g
TORELE - A4 - D03 - 27 | LT e Ak S
HOBLTM - ZEL - E - D | s '

SEAFIME~CIMY KIIE




FIG. 14 PISTON.OVER SIZE (OPTION)

LI

TTE OF HODEL )
— T

[
iE¥ FART COLE DESZR 27 CTh N T O = MR Al ES
L3233 ol | e

N3 tid 0Thm 4| bEiom, L g T 350
SI0D A 40d 09 | Fuu rETed. ovan S0 i ! any
i ls:0s e mn o | Ratie o g T (A

4 | 57 0E = TEQ = OO0 - 0 | AT RS e T 3 T M H




e,

FIG.

1B

CRANK SHAFT

REY

FART CO:0E

DEZCSIPT 00

) | T{FE £= WILZL

L ]

w =

TV
Ca3ar

O——

s

a0

SERIA G

BE1F = Sl =0 R - 0 CARRETIATT Az

An23 A .q."_ul ) 3 "'*ih o i
Bl o EF] S COE - 37 | GraRCRAME SdarT ;
RANS RCC TED N 40 1
BP e AEU UaR - 0 | RLraiEL ALEY | -
HETE  anm o ZO% - 00 | HMooeas | )
- o - “"l E-LT '

LISRIAHFL RE
Sl 1Ty LA

FI L.ET

e oy eoae
fe L 3

ROAT - TR0 - 273

Sl

(H

=|
8717 - 3T0- 40l -

CFYTFA CRahs FoLLIT
Hj.._'r. . .

I ol S o oy

l.'-.'.-'\- Hl II.:.I' 4 )

=il




FIG. 16 - OIL PUMP

67

6003-401B
KEY PART CODE DESCRIPTION 7y e OF MODEL| & 1 & 18 REMARKS
F393601 clL|p
1 |6213-100-003 - 20 | PUMPOIL ASSY .7
2 | 8213~ 111 - 001 - 30 | B0DY./OILPUMP | I A
3| 6213-120-003~ 10 | GEAR/OILPUMP  ASSY T
4| 6213 -125-001 — 00 | ROTOR/OUTER 1 e
5 | 8213 - 129 - 003 — 00 | PIN/STRAIGHT 7
6 | 6213 -119-001 - 00 | BOLT /WS 3 F
7 | 8901 - 910 ~ 625 — 00 | BOLT N N
8 | 8213 - 140 - 008 - 00 | STRANER 1
"9 | v720-102-401-50 | o-RNGP1S | | N Y
10 | 8213 - 149 - 002 — 00 | CLAMPSTRANER 1
17 | 6901 =910 - 816 — 00 | BOLT,SEMS,/M8X16 1
12 | 6213 -311-003-10 | PPEOL |
13 | 909 - 906 - 105 - 10 | BOLTJONT | A A
14 | 8209 - 920 — 002 - 00 | PACKING I/ e
15 | 6213 — 240 - 002 - 00 | CARTRDGEOIL FILTER | 1 * | | | ( 7




FIG. 17 WATER PLIMP

e b

VP CF WOJEL 1«
RLT SART COOi= I DESURIFTIOGH :IT'I'W_ -o ~=h1ASKS
o A

33

-5 - !

1
a

WA T ESE L ME ARdT

1 - {n - 20| R ARTOOE N
2 — Ol = 0 i

ERATNG A WATES [
Gk [ 3ZARea e e sHELIEP

—ORF - 0 HEM. IETLWGATEY PP [

[E L

S| A5 -027 = CC3 = ek FI705 WATESTWR S 1

Tl AZIE - S5n2 uuld o | fgh waTES .'-'.Il-.-'—'L‘_ILL; . | :

f|azia-33 202- | sesic ' ' |-

0 gu1 E1E ool 60| ILa fowaTes rogn |
.I.'I . N N L L ;|;|- .=.’:'-‘1'-.ﬁ_-*-.~.-f:.'rr-:: b~ C r.

1 F2 0 - 013 - 00D = 00 | SEEe aATIE FLan : T
e BT - B o ONI = 0 RARET enIR Bt '

OO RN N IR B~ 1 AN SO 1 TR Y T T P Y i

4 | 4FTT - 10— RAG -t | br wa o z

It & ll il !1:15-; 0f, | 'wasEH . i

15 ST13 Bl GG (5| SaciIn e lER ALGIF |' L ) -
i 2 % - B1d - bk - 17 | saiiTosmacER - Lot
LM EIL'-IJ i Ll - :_“-'»I.'..IL A 0
A wEl Tes @nd of | znTovaew -

v RIAT - A —ELE -0 LT

i | seoe . cmn sre v wazore

i | BAlio FrR oA S0 LowF RISAFS T
MRl - 105 flo U | Sosld wRLeih-1a 5

2 ’ [ |— -.'I_.- —. sl - an . = LEIMC, CTHERRTIT T AT ' !

MG 3 -TaT =0l UL TWERLME IS | -




FIG. 17 WATER PUMP

don v o P L g
- = T T o -
| Lo ¥
- et - . .k AR
H -\\;‘-n - _:ﬂ_-“ L [ . -~ -_:I,| piy) i.-\l-T"
L L) wt h -~
= 1.\& - - (LT
Ty - i L4
= ."1\. .:E‘- . -l' 5 .--__.- -I-ul
o — P H N
L L = o .
T Hl:-_-'—-;:;_-& R B =i T —
— ] | . - : : e
B T - - -
sx| L - ™ :
| - O .
- - .
- [ L | o= _.".-|Jl'.-. oL
. O o - S o
. - e ]
M g izl ]
A P g oo
o » - e TR ™
: o~ e - T
I (e e T -
- . -

' TYPE CF WILEL o
[ : OERCSIPTION oty -l ﬁ

E393in r

~ER 2

U

K

L2

S6GEE LSRG

L2 T "madx 30

;

F B XY H M ) A HH

Mol AT Deh - DT - 5| BT _T.-"'"-'El':'i | '

MOBGIE - (TO fE 0 | ei-nEsTal |

B BlE - T1] - D55 - 35 SPIMATER GiFLF- |

31| ¥TUE OF - G0F - 30 13- Kl |
m | ESCC - S10 - SIC -0r AoL- o -




o

FIG. 18 COOLING FAN

[ PELFLE R

TR LT MOJEL
KEY [ o S TS OEIZ=2IP™ Qn Ty - -
FIazani C

JEM AR LI

i
u IE

BECE 555 - II7 =00 | RansClnRG 1 |
1 a7 5o mer - nne - an | mrevieeTr PLES o
$ 067 2. meu UOB G0 | SRATER FAY 4n i
£ ORTRR 970 044 80 [ Wim et 4
4

3 | EMTY BT 2018 = M HE T TwEpsaan ey




FIG. 19

INJECTION NOZZLE

; e
L_J
Qo
o
—ﬂg ( ) _
d —— —
| | @ .
o _
B0 NS G = .
T 11 Al
Hl & —o——0— «©
EA A A A p A
€
il
il
§003-501E
TYPE OF MODEL |1 | C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E393601 clL|pP
1 6215 -300-037 - 00 INJECTIONNOZZLE ASSY 3 * FIG 024
2 | 6215~ 315 - 002 — 00 | GASKET,NOZZLE 3l f
3 | 68215 -411-075 - 00 | PIPE/INJECTION ASSY 1
4 | 6215 -411—076 - 00 | PIPE/INJECTION ASSY 11
5 6215 -411—077 - 00 | PIPE/INJECTION ASSY | ¥




72

FIG. 20

INJECTION PUMP

6003-510K
KEY PART CODE DESCRIPTION a7y e OF MODEL| 1 & | 8 REMARKS

E393601 clL|P

1 6215 —-600—-109 — 10 | INJECTIONPUMP ASSY 1 * FIG 025

2 | 6219 - 752 - 001 — 00 | SHIMINJECTION PUMP ] Y

3 | 6219 - 752 - 002 — 00 | SHIMINJECTION PUMP 1

4 6219 - 752 — 003 — 00 | SHIM,INJECTION PUMP ] L

5 | 6219 — 752 — 004 — 00 | SHIMJNJECTION PUMP 1 N

6 | 6219 — 752 — 005 — 00 | SHIM,INJECTION PUMP | F

7 | 6209 - 056 — 001 — 00 | BOLT,/MeX18 P I A

8 | 6215621 — 001 — 30 | CAMSHAFT/INJPUMP I

9 | 6212 -524-002- 00 | GEARINJ PUMP 1

10 | 6908 - 000 ~ 716 ~ 00 | KEY [ T
11 | V600 — 110 — 620 —~ 30 | BEARING,RB,6203 T
12 | V60O — 110 — 600 — 40 | BEARING,RB,/6004 ]
13 | 6212 - 535 — 002 — 00 | PLATETHRUST INJPUMP 1
14 | 6901 -910-612 — 00 | BOLT.SEMS/MEXT2 | ]
15 | 6216 - 520 — 001 00 | FLyweGHT R
16 | 6209 — 030 — 043 — 00 | BOLT./M6X10 3
17 | 6215 - 526 — 001 — 10 | PIECE,THRUST Y
18 | 6215 - 541 = 001 = 00 | ARM,FLOATING -

19 | 6215 - 543 - 001 — 10 | LINK,CONTROL 1T <1 11ty
20 | 8215 - 542 - 006 - 00 | PINGONTROL | 1 1 I
21 | V710 = 140 — 004 - 00 | RING,SNAP 4 E -

22 | 6215 - 549 ~ 003 - 00 | SPRING.SETTING 1 A A
23 | 6215-541-016-30 | ARMTENSON |1 | {1 [
24 | 6215 -549-028-10 | case/apaPer 1 [ (| [
25 | 6215 549 — 027 — 10 | PINJADAPTER 1




FIG. 20

INJECTION PUMP

73

6003-510K
KEY PART CODE DESCRIPTION ary Pt OF MODEL |21 8 | REMARKS
£393607 cll|p
26 | 8215 -549 ~ 005 — 10 | SPRING ADAPTER 11 7
27 | 6215 — 549 — 006 - 00 | SHIMADAPTER 2l *?
28 | 6215 — 549 — 009 ~ 00 | SHIMADAPTER of 1 | T
29 | 6215 - 549 — 010 - 00 | SHIMADAPTER 7 E
30 | 6215 ~ 549 — 023 — 00 | SHIMADAPTER 1
31 | 6215 -~ 549 — 024 — 00 | SHIM/ADAPTER |
2 | V710 -140-004 - 00 | RNGSNAP 4 E |
33 | 6215 - 531 — 021 — 00 | SPRING,/GOVERNER |
34 | 6215 - 541 — 024 — 10 | LEVER/CONTROL  COMP 1| F
35 | v720-101-900-80 | O-RNG/P 8 T
3% | 6209 - 580 — 002 — 10 | SPRING,RETURN 1
37 | 6215 - 549 - 007 — 10 | ARM,/CONTROL BT Y
8 | 6909 -110-406-00 | NUT i|*
39 | V411 - 260 — 006 — 00 | WASHER / M6 1
40 | 6909 - 150 — 506 — 00 | WASHERSPMS | I
41 | 6215 ~ 549 — 008 — 00 | SPRING,STARTING 1




FUEL PIPE

b
)
e
LA
N
2 i
B i |
P | AT
s e A 'F\
WL T |
]i|: ':“-ll_=-|—r:’j_-. 1'”— :
SR oy i
731—{3 ' ?EF—E" - |
__._ - T — 1. | I
H 1 |
la o wh—d
' L |l
1LH-T - _t[ _,!|_.- -
n -::.'.__' 3\_:_\. a_h._\ _._'_r . ré"
I ——
l\." ..J

t:f,:éjl
|

LR N

EEY

" —

"

FARET LA

DESCRIP™:{IH v -
Caamer

[YFE TF MCDEL ' C
— 71 a
CoL

Mg

ARoMARKES

Iov [ ee s - 2 5 - - | areensoTanena,
pleein et (e =15




(=
-

FIG, 22

ELECTRIC {1)

F~ CTIOZE

NELCRIPTIIN

nTy
Crem

LRI [0

SEMAZKE

Gral = 200 - 000 - I

- 1IF . D
a1z - 00
il

= A

SN [

GLL = LR A
FLATE. a5~

.:"\:.LL-"""\:"H.:':«.EU- .
'|'.-.AE!-}!-'-,_ DR

ACLT 4R

“
)
P
L

AR
-

HEDR -

[ ]
el )
L]
)
1

ur

r.,

[
|

BRI b I vl
(I HH R H

SAGT - Led L
LG

R I

[Eas = =" = D

T TN
£T25TFA

e
Mi. T 10

Vs TYLE A D

LA

r
.
) r
3
1
H

s LEY

1 .
- ]
H

"

bl L L




1
=
T
.'\—I'U
[LHEEN

FIG, 23

-
-
I-\' -
S
RN Tl
g

LR b T

ELECTRIC (2)

<
T
- -"_-"
o
-
1oy
e
T "
| .
e

TV PAR™

OESCRIFTION

ItFl i PLCE.

RErRiA A< S

i Ty ccl
1 Fielml == il
4 gste TS LNz

G LESE - DAS - 26
TOLED - -

5 EMT - 8FL 007

T S JSHELSUIHE
L] ..I . .-"E-'-.'U-J rl”
L - .
LML ;-.=:,¢-:_t.:-'- =Lk

o fRaIE

TRELET

=% TSl

FE_a- N, 28

cTY | PE
el [
T
|-
X .
|-
.I r
_I L
. 3




FIG. 24 COMPONENT PARTS FOR 6215 — 300 — 037 — 00 ON Fig.19

E OF WikE- | _
c FLRIASHES

[l ]
TO5

E=EMYi

T
SAET QA= CESCHIPTICM DWI——

) BT =000 -0k =00 | HID ER MOPTL RLEV Cn I |

E21I 4L JLL Ja | W-mMeT a0 3

ZP1S - 343 - 245 - 0 | ST -0z 3

5013 345 - M5 - 00 | sHA-T=03

TTIE - ZAG - 047 W0 §owasT -G :

H

FEIS - A5 - 0Hd2 - ) S T =05
FITE - RAh - R G| 8o, T-ns 1 | |
1

G200 HIS-RER -0 | T

A0 34T 0% Cu | Londe T a0

Sv0b HAS - 057 - GO | EHM =058

[

=20 | BRIk T - 05

Dot o
- . - r .

3%
= 043 -G08 00 ArSIMGES2TLE

c
BRI P T KR | R PR I ) o s i
i Lo, .

GG - ORED - QOd U | 2EasCh 1 ¢
B2 5 - RBT - anh - 00 | T MDZILCACTAmkInG - I

]

T S T - T I N R

BTOR - AR - O0F 0 [ gemeeT

e e
.

S2°TE  ERT - 00t - 00 BT




78

FIG. 25

COMPONENT PARTS FOR 6215 —-600—109—10 ON Fig.20

51

16
15

e—17

18 ~47
12

—
KEY PART CODE DESCRIPTION ary Pt OF MODEL 10 1 5 1 REMARKS
£393601 c|L|P
1 ]16215-611~002 -00 | HOUSING,PUMP |
2 | 6215-631-017 - 00 | PLUNGER ASSY A N R R
3 | 6215 - 641 — 007 — 00 | DELIVERYVALVE A
4 | 6215 — 643— 002 —"OO SPRING DELIVERY VALV ---------------------------------- 3 -------- L Y
5 | 6215 — 649 — 003 — 00 | GASKET A Y A
6 | 6215 - 644 — 002 ~ 00 | HOLDER DELIVERY VALV 3
7 | 6215 ~ 649 ~ 004 - 00 | 0-RING 1 < Tty
8 | 6215 - 635 ~ 002 ~ 00 | SLEEVE,FRANGE Y
9 | 6215 - 649 — 005 = 00 | PIN /A I
10 | 6215 - 649 — 006 - 00 | O-RNG S A
11 | 6215 - 649 - 007 — 00 | SCREW 6 *
2 | 6215 -622 - 002 - 00 | TAPPET I Y I
13 | 6215-629-017-00 | PN S I I
14 | 6215 - 629018 - 00 | RNG.SNAP | ¢ (|
15 | 6215 ~ 634 — 002 — 00 | SPRINGPLUNGER -
16 | 6215 — 639 — 006 — 00 | SEAT,SPRING 3
17 | 6215 — 639 — 007 — 00 | SEAT,SPRNG ) e
18 | 6215 — 629 - 020 ~ 00 | PLATE/T = 1.80 R I
19 | 6215 - 629 - 021 — 00 | PLATE/T=1.85 I N
20 | 6215 - 629 - 022 - 00 | PLATE/T=190 | A N R
21 | 6215 -~ 629 - 023 ~ 00 | PLATE/T =195 3
2 16215 -629 - 024-00 | PLATE/T=200 /A R R
| 23 16215629 - 025 - 00 | PLATE/T=205 | A
24 | 8215 - 629 - 026 — 00 | PLATE/T=210 | )
%5 | 8215 - 829 - 027 - 00 | PLATE/T=215 | I R




FIG. 25

79

COMPONENT PARTS FOR 6215 -600—-109—10 ON Fig.20

-
KEY PART CODE DESCRIPTION Ty e OF MODEL | 0} 5 1R REMARKS
F393601 clL|P
26 | 6215 - 629 — 028 — 00 | PLATE/T=2.20 3
27 | 6215 - 629 - 029 - 00 | PLATE T = 2.25 A
28 | 6215 — 629 — 030 ~ 00 | PLATE/T=2.30 3 F
29 | 6215 - 629 - 031 - 00 | PLATE/T=235 I I Y A A
0 | 6215 - 629 — 032 — 00 | PLATE/T = 2.40 N
31 | 6215 - 629 ~ 033 — 00 | PLATE/T=2.45 3t
% | 6215-629-034-00 | PLATE/T=250 A
33 | 6215 - 629 - 068 - 00 | PLATE/T=1.825 f T
3% | 6215 - 629 — 069 — 00 | PLATE/T=1.875 A A
% | 6215 - 629 — 070 — 00 | PLATET= 1.925 f
3% | 6215 - 629 - 071 — 00 | PLATE/T =1.975 3
37 | 6215 - 629 — 072 — 00 | PLATE/T = 2.025 <y
38 | 6215629 - 073 - 00 | PLATE/T=2075 |
39 | 6215 - 629 ~ 074 — 00 | PLATE/T=2.125 e
40 | 6215 - 629 ~ 075 — 00 | PLATE/T=2.175 J
£1 | 6215 - 629 — 076 — 00 | PLATE/T = 2.225 3l f
£ | 6215 - 629 — 077 - 00 | PLATE/T=2275 i
43 | 6215 - 629 - 078 - 00 | PLATE/T=2325 | f <
M | 6215 - 629 — 079 — 00 | PLATE/T = 2.375 A
45 | 6215 - 629 - 080 - 00 | PLATE/T=2425 | L R N
46 | 6215 - 629 ~ 081 — 00 | PLATE/T = 2.475 3l f
47 | 6215 -629 - 082 — 00 | PLATE/T=2525 | A
48 | 6215 - 637 - 002 - 00 | RODCONTROL 1 S Y
49 | 6215-612-002-00 | PLATE 1
50 | 6215 -619-012 - 00 | scRew | ]




FIG. 25

-"-.-
o .
- "
- oo
n '4 .. i
-
=

COMPONENT PARTS FOR 6215 —B00 — 109 = 10 ON Fig.20

FaRT

- EIT - 003 -

5re
R
as
hiE
5206
510E
A

CiroE

JEZCRIFTION

TvFz 0= WIIE-

o -

3
S0 3G 30
—att-gld -3
E]E d]E a5
SEIE -G -
FE1E  CiR G

GG - -

LZLT

S R

2 LR oo e B L P
T-TogLT

RER A

TERLTT

L3336]°

GAakET

SEMEREZ




FIG. 26

COMPONENT

PARTS FOR

81

6281 — 100‘9— 005—00 ON Fig.22

s =
6 -
o P
KEY PART CODE DESCRIPTION ary re OF MODEL 21 6 1 REMARKS
E393601 clL|P
1 | 6287 = 111 =002 - 00 | voKke/sTARTER i|F
2 | 8281 - 116 — 002 — 00 | STARTER KIT N
3| 6281 - 121 - 003~ 00 | ARMATURE 1 I Y
4| 6281 -129-010~ 00 | BEARNG,BALL 1
5 | 6281 —129- 011 — 00 | BEARNG,BALL 1
B | 6281 — 124 - 001 ~ 00 | STARTER KIT 1.
7 | 6281 =129 - 020 — 00 | HOUSING,STARTER ASSY 1 *
8 | 6281 - 151 — 005 — 00 | SWITCH,STARTER ASSY T
""" 9 | 6281 - 118-002 - 00 | HOLDER BRUSH  Assy | 1| *
10 | 8581 - 117 - 007 - 00 | SPRNGBRUSH 4 0
11 | 6281 - 115 - 005 — 00 | FRAMESTARTER END |
12 | 6581 ~ 123 - 011 — 00 | PINION.STARTER |
13 | 6581 — 129 — 099 — 00 | RORA A R
14 | 6581 - 129 — 100 - 00 | RETANER |
15 | 6581 — 129 - 092 — 00 | BALL 1
16 | 6581 — 129 — 096 — 00 | SPRING | *
17 | 6281 - 129 — 006 — 00 | SCREW of |
18 | 6281 - 129 — 008 — 00 | BOLT /WS Jf ]
19 | 6281 - 129 — 009 - 00 | SCREW,/WS o T
20 | 8909 - 111 ~ 508 - 00 | NUT 1
21 | 6909 — 150 ~ 508 — 00 | WASHER I
22 | 6209 - 110 - 408 - 00 | nUT/M8 1A Y




82

FIG. 27

COMPONENT PARTS FOR 6281 — 200 — 005—00 ON Fig.22

|
2
-
KEY PART CODE DESCRIPTION a7y LLIPE OF MODEL || &1 3 REMARKS
E393601 clL|pP
1| 6281 —222-004 - 00 | PULLEY .
2 | 6281 -229-002-00 | NOT 1
3 | 6281 - 229 - 003 — 00 | COLLOR ]
4| 6281 221001 — 00 | ROTOR ASSY 1
5 | 6281 — 229 — 005 - 00 | BEARNG J ]
6 | 6281 — 229 ~ 004 — 00 | COVERBEARING |
7 | 6281 -213-006 — 00 | FRAME ASSY 1 Y
8 6281 -229-006-00 | PLATE ] Y Y
9 | 6281 -229-007-00 | BOLT 1
10 | 6281 - 229 - 009 - 00 | BEARNG ]
11 | 6281 - 229 - 008 — 00 | BOLT 2l ¢
12 | 6281 - 214 - 003 - 00 | FRAME 1 Y
13 | 8281 - 214 - 004 - 00 | cover UalYeUYVUCTCL(o01
14 | 6281 ~ 229 — 029 — 00 | HOLDER ASSY ]
15 | 8281 -220-011-00 | BUSH |+ i+
16 | 8281 — 217 — 001 — 00 | HOLDERBRUSH ASSY -
17 16281 -215-001-00 | BRUSH | 7/ I Y R
18 16281 -216-001-00 | SPRNG 7\ I Y
19 | 6281 -229~012-00 | BOLT | 7 A Y
0 | 6281 -229-013-00 | BOLT A
21 | 6281 - 229 -014-00 | BOLT
"2 | 6281 -229-015-00 | so.r N A
23 | 6281 -229-016-00 | NOT N N
| 24 | 6281 -229-017-00 | BOLT | R R
25 | 6281 -229-018-00 | NUT [ T )




FIG. 27

83

COMPONENT PARTS FOR 6281 — 200 — 005 —-00 ON Fig.22

6281-2000
TYPE OF MODEL] 1 [ c |G

KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
E393601 clL|p

26 | 5281 - 271 — 002 — 00 | REGULATOR

ASSY




CHASSIS




FIG.

1

10%\

22

(ENGINE) %&28

e

B

RADIATOR SYSTEM

27

2{
%y
: 23 (ENGINE

85

Z,

5

)

1683-102
KEY PART CODE DESCRIPTION ary T_YPE OF MODEL L1 S (] REMARKS
MG18 cll|p
1 | 1675 - 102 - 200 - 00 | RADIATOR ASSY 1.
""" 2 | 1637 - 102 - 202 - 00 | NET/WiRE comp S
"3 |1814-102-213-00 | cap ]
4| 1614-102-214-00 | HOSE 1 Y B
"5 | v273-360-601 - 20 | BOLT WING/SP | I N R
6 | 1682 =102 ~ 003 — 00 | INSULATOR15X20X420 1 F
7| 1683 -102- 002 - 00 | SHROUD 1
8§ | 1675- 102 - 002 — 00 | INSULATOR S
""" 9 | v210-360-601-20 | sotsems | 4 *
10 | 1612 =111 - 001 — 00 | INSULATOR 1 R
11 [ 1612 -102 - 005 - 00 | INSULATOR |
12 | 1672 - 102 — 004 — 00 | INSULATOR A
13 | v211-360-801 - 60 | BOLTSEMS (P 40
14 | 1683 -102 - 200 - 20 | PLATE/LH coe |1 1 [ |
15 | 1683102 - 210 — 20 | PLATE/RH cove | 1
16 | V211 — 360 — 801 — 60 | BOLTSEMS (SP) 4
17 | 1675 — 102 — 004 — 00 | HOSE/RADIATOR/INLET ] Y Y e
18 | JOB1 - 236 - 044 — 00 | CLAMP/WIRE/36 —44 ] e
19 | JOB1 ~ 230 ~ 038 — 00 | CLAMP./WIRE./30 — 38 1R A
20 | 1675 - 102 — 006 — 00 | HOSE/RADIATOR/OUTLET I
21 | JOB1 — 224 — 032 — 00 | CLAMP/WIRE /24 — 32 1.

CLAMP/WIRE./36

HOSE,/250
HOSE/210 | *
CLAMP/WIRE/10 - 15 4




-t

Fla, 1 RADIATOR SYSTEM

=

s & BN _ :
b . . - P
R T e 3
# h.""-:t';.\ - ]i 1 Lkl a ?f
e ‘L T S
&
. - - -
= . . e o
>, e X ] -
L . c, e 2 -t 4 l_A_._l
1 ) L™ i
E ‘-=!|I3 Ak N
Tlle =
. ' al -
o ) T
:_E__l - ; T ‘2

S '.-": .'\-‘E_ﬁ. =

[IELREH

-
i
-

“VEENE RML

|
REY 2ABT CGOC JISNERIFTION g —— T
T |C

RIV 4TS

[ )
3z

EOIESS - 10d - 010 - £7 | SORMECTRR 7
TR E I R ol T
AR - 1G] - o0d G0 | Eakmed
a0 vz - znn-ane-en ey

3 [ IEE B b SSCRW WTCOR PR (Il l L bt ’ '

21 O = AR = s = 2 WAR=SEAL A

P I S R T 0 L VI Lt S E A L P




FIG. 2 MUFFLER SYSTEM

=, - =
H
‘x_\ o 1 I -
I PR |
ll .-_-'. L]
¢ L |
v .__.-—_-:.'; ¥
; —— 1
U et
. [
h PR | -.-|_| -
__." ; — f P aF
5 L Ty’
- et pp—
- e A e ] |
" - - T
.:';--._ - T ——

! [ TR 00 WG [

CESCMIPT Oy SERaRYE

-
s
T.0G

-

f Tkl

Ze BALIFFLER iy 1

g | GedsCT - !
21| e | o
- 1. | '

JJ

R R e




88

FIG. 3

v

AIR CLEANER SYSTEM

-
(ENGINE)

gﬁg

-
KEY PART CODE DESCRIPTION oty e OF MODEL |2\ 8 | REMARKS
THGT8 c|Ll|p

1 | 16875~ 104 -210 - 00 | CLEANER/AIR ASSY 1.
2 | 1675 - 104-211-00 | cover ASSY T 0 rrtr
3| 1675-104-213- 00 | ELEMENT AsSY 1
4 | 1544-104-205-00 | vave 1 e e
§ | 1650 -104-201-00 | ce | 7

6 | 1614 —104—-001~ 00 | BAND,/CLEANER I
1682 — 104 — 001 — 00 | PIPE/CLEANER,/INLET N
8 | JOB1 - 242 -050 - 00 | cLamp wRE/42-50 | | [ ||
9 1 675— 104 —002 - OO HOSE/CLEANER/OUTLET 1 < 1rrrr
10 | JOB1 — 247 — 055 — 00 | CLAMP,/WIRE, /47 — 55 7 R

11 | 1682 = 104 — 200 — 00 | BRACKET,/CLEANER COMP .
12 | V211 ~ 360 — 802 — 00 | BOLT (SP) M8X20 i
13 | V201 - 260 — 808 — 00 | BOLT/M 8X80 |
14 | V401 — 160 — 008 — 00 ewmeeoms < Tt




FIG. 4 FILTER SYSTEM

" .
. i
-~ . — !
o~ ol
o~ —
. “ e d'_.!"l.- m"\.k'_
- P e R
7 i y g
N 4, e P T
r — L TR T T, e
! l_,-"' =-'I-"'. pET . _.__.-'I. - —'-a'm"' .
- AT T S g
z S e N T n A
; T el Do w7
. e .
L 17 w‘:bf“‘ e - em ey lm
A A " B, L -
ST N ! e, . — L L )
11—l | 0 . - ; —_
et f s -, =Lt R __—:::'.. ="
. -\..:_-:_x*i? _5 --\,H '\_.. ]-\._-',:E:"_ L-J‘::T""h ;
- R T T R P
——hzid g 1 T N R
- - . ! r
- 'Hr-\..";. P ce =T T | — .- J
T e Rl 'ﬁﬂ . :
[ - -
L Ix
f— @ G I T
o
ST
1
e
.
.- i ":-—-'.-':'?
- T T
| TTRE OF MEDSL| 1 G
EET a5 T DJE OeSFR =7 oM qi -—T O B HEFRA AR S
32 Lo
9
| 1CET2 108 = 215 - 20 | sLTem. 7 JeL P |
Pl rElR -2 LT - e T PR | "
L i MR oS Vich B i e | NP TN | .
L I R B e H L
o I L L T !
G 1A44  16: o mad S0 | MG +
Sl VTG = D = A - 20 | D 3 e ]
By 14 8- 07 =00 =0l TLveNT ’
G| DTS IR - D53 - 00 80T SRR, ADSE .
BN B S I I B B Rald | L
1" RIS PEY 30D L0 | Lol bewr 0ELE : | I
I a1 | I 302 2691 | SeSHF=MF Y 5
WO 1EYE A5 - S0 = 0 | PoECe DR ||
A RANT - 10D uud - 4% | Hose e -
I 881 10 -017 - 00 | roak v mimi s - i g
(ECRPLats S I I R A0 T o ) N | oL I 1 . ]
VoG T RE - 002 - O | eogLs B3 '
o I - - I Y | I oI o | N T il R n !




90

FIG. 5

FUEL TANK SYSTEM

(ENGINE)
1682-111
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION Ty T|o|R REMARKS
1| 1672~ 111 ~200 ~ 00 | TANKFUEL comp 1 F
2 |'v211-360-801~60 | BOLTSEMS (SP) 7 R R
3 | V363 - 260 - 008 — 00 | NUT,LOCK, /M8 v{
4 | 1672-111-002-00 | PAD120 | Y
5| 1672-111-210—- 10 | GAUGE/FUEL ASSY ] Y e
6 | 1416 ~ 621 — 037 — 00 | PACKING,/RUBBER (1.
7 | v200 - 260 ~501 - 0B | soLT/seAL L I e
8 | 1682 — 111 — 300 — 00 | CAP/FUEL ASSY S <t Tt
9 | 1682-111-210- 00 | BRACKET/TANK  COMP | ot
9A| 1682 ~ 111 -210 - 10 | BRACKET/TANK  COMP | 20 1
10 | V203 - 361 ~ 002 - 00 | BOLT,/M10X1.25X20 4
11 | V334 - 460 - 010~ 00 | NUT/Mi0 7T P=1.25 | *
12 | V40T — 160 = 010 — 00 | WASHERSP,/M10 sl < ]
13 | V411 =260 -010 - 00 | WASHER/M10 5| ¢
14 | 1600 - 616 — 006 — 00 | INSULATOR/78 1
15 | 1612 — 690 — 001 — 00 | INSULATOR,/36 2l
16 | 1612 =111 -001 - 00 | INSULATOR 1.
17 | 1612 -111-002 - 10 | NSULATOR | |
18 [ 1672 - 111 - 001 — 00 | INSULATOR/TANK 1
19 | 1560 — 111 - 003 - 20 | COVER 1 Y A Y
20 | 1612 — 111 — 230 — 10 | BRACKET TANK __ COMP | *
21 | 1672 - 111 - 230 — 00 | BRACKET/LEVER  COMP 1.
2 | v211-260-802-00 | BOLTSEMS ) 7 R e Y I

BOLT.SEMS (S)




FIG. 6

BATTERY SYSTEM

91

S
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION oY T|o |k REMARKS
1 [ 1593 - 112 -200 - 10 | BATTERY,/38B20L ASSY 1
2 --------- 7 427—621—002 - 10 | CAP,BATTERY 1 <! 1rvrr
"3 |1s93-112-002 - 50 | BOLTBATTERY | A A
4 | 1682 - 112 - 006 — 00 | PLATE /BATTERY 1R A A
5 | V411 -260-006- 00 | wasHER /M8 | 7/
6 | V301 ~ 260 - 006 — 00 [ NUT/M & 4 F
71 1579-112-230-00 | caBLEEARTH |4 <1 .| |
””” 8 | 1600 ~ 112 — 231 — 00 | BOLT,/M06X32
9| 1800-112-232-00 | \UT/MOB
10 | V211 - 360 — 801 — 60 | BOLTSEMS (SP) |
11 | 1672 =112 = 220 — 20 | CABLE/BATTERY  ASSY |
2 | 1560 - 666 - 005 -00 | BOLT |4 1 || |
13 | 1660 - 666 ~006-00 | NnOUT {00
14 | 1683 - 112 - 200 — 20 | BASE/BATTERY  COMP | 14 I A R
140 1683 - 112 ~ 200 — 30 | BASE/BATTERY  COMP BRI N 1
IRE (SP) g

BOLT,SEMS




<L+

FIG. 7 ACCELERATOR SYSTEM

.
P

"lm
=,
N
X
P
§im o, T
=" '\-\. ...II
il
E.._,r"

T e
= T
1 "'.
.I .
T ot v
-e. . :‘é;-‘ o !
R I
)
SO L
; o

T e T '{I “uﬁf
ST =
-h"\.—_'"-""-_ —_ JI- l'[:_"'-'l'i]_'_l_;l
- .
e el # ’I‘_u. ‘E
=- e T e ER g

FART L

=IO

MEhis L5

Lt

Ll

il = DT = MY = AT | LaeRn

S I B B I T R

A

L0 aE

A - NIT =008 -0
VAT

. . T2k 0 WEL _ | C
SEESHIMTICN E— G
Th:1E S| L
TR 1 -
SR FS It 1
R I [l B 1 )
ELg MBS SR 17

o -

-

winkl

WEEE - ZUE - -

wEL

EE B F I

N I

1277
waao
=T

'&75  I1E

Co b was—z2-mn 1
C

Al wgr 1

vo | onoanTensos

UN Wwar--=

W LA Anle L he TSN )
oL war-I= AR "
il | RGBT LELaTE 7

P I S L




FIG. 8

Nl

93

CLUTCH SYSTEM (EXCEPT S TYPE)

1683-120
KEY PART CODE DESCRIPTION ory [LIPE OF MODEL |1\ 81 8 REMARKS
TMGTS clLl|P
1| 1683 -120-500~- 10 | HOUSING/CLUTCH COMP 11 *
""" 2 | V761 - 150 - 000 - 00 | NIPPLE/GREASE i|#
3| 1326 - 706 - 002~ 10 | PLUGDRAN ]
4| V201 - 361 - 202 - 50 | BOLT MI2X25 | A N
5 | V201 - 361 — 204 - 00 | BOLT./M12X40 7 E
6 | V304 - 460 -012- 00 | NUT/M12 2l *
7 | va11-260-012-00 | wASHER /M12 i
8 | VA0 — 160 -~ 012 — 00 | WASHERSP/M12 4
9 [ V211 -260-801-60 | BOLTSEMS (9 Mexis 1 N N N
10 | V334-460-010-00 | NUT/MI0 7T P=126 | A
11 | V401 - 160 — 010 — 00 | WASHERSP./M10 v/
12 [ 1672~ 120 ~ 220 - 00 | HOLDER/SLEEVE  COMP BT Y
13 | V211 - 260 — 801 - 60 | BOLTSEMS (9 Mex1s 4 0 VT
14 | 1872-120-002 - 10 | s.eeve | 1
15 11872 =120 - 003 - 00 | sPRNG MO8 | A<y 1y
16 | 1672 — 120 - 004 — 00 | WASHER./48X70X2 -
17 | v706 - 140 - 045 - 00 | RNG/SNAP 1 R
18 | 1481 — 120 - 001 - 00 | BEARING.CLUTCH RS |
19 | 1435~ 122 — 002 — 00 | FORKRELEASE 1
20 | 1672 - 120 - 006 - 00 | PIN/12X75 T
21 | V500 -~ 163 - 002 - 00 | PINSPLIT/3 X20 |
22 | V721 -103-104-50 | 0-RNG/G45 IR
23 [ v744 - 120-350-70 | seaLoLsTe20ss7 4 < 11
24 | 1683 - 120 - 051 — 00 | SHaFT/NPUT 1
25 | 1683 -120-530- 10 | FANSHST oMP ] Y4 e Y




94

FIG. 8

CLUTCH SYSTEM (EXCEPT S TYPE)

1113

N
KEY PART CODE DESCRIPTION ary e OF MODEL 31 5 | R REMARKS
THG18 c|C [P
254 | 1683 — 120 — 530 — 20 | FAN/HST COMP 1 e 2
26 | V580 ~ 140 — 603 — 20 | PINSPRING/6 X32 W 7
27 WIRE 7 L Y Y
28 | 1600 - 120 — 230 - 00 | cLuteH AsSY 1
29 | 1600 — 120 — 220 - 00 | DISK,CLUTCH184 COMP | N
30 | 1600 - 120 — 222 - 00 | FACNG ol *
31 | 1561 — 121 — 212 — 40 | RIVET w
3 | v211-260-802 - 00 | BOLTSEMS (& ol * | |||
33 | v304-460-010-00 | \UT MO Jf T 0T
3 | V401 — 160 - 010 - 00 | WASHERSP,MIO A I
35 | V211 - 561 — 003 - 50 | BOLT/S o *
36 | V411 — 260 - 010 — 00 | WASHER/M10 ]




FIG. 9 CLUTCH SYSTEM {5 TYPE)

[ | WFFUFRUDEL I | C G
PART ZoDE LESCRIPTION oY 1| n|E FIYAREE
THI1x e
GRS - 125 =0t G O M ME- L LIH ks | i
Sl vran caR1 -rnE - Ep | Rom wme o
2l vIar -5y . . BT ';' '
a | vire Tama ML TR LT r
N TR CRAETY Tl .
A IR T PO VA SHIENT BT 1 & -
T arl vE FilSEET DEs M 5 T
3 '-.-'.‘.':ﬂ - VLN R ) B P O e n LA I S e E' P
a | wAac - g g 9 n '.‘.'-‘-'.1'-.|.EH.FF_.-'I-.-‘.I-_'.- - g
o | ceee 1P0- 057 - G5 | cHakn e o ' |
N CERLE - 10 9T 03 | Daart wrot T '
[fi - '-.-'I: TR IO VR - ks B T
VERD - 147 - G03 = 30 FLENING b Kad W P
I A\ IRE o "
Wald  JAN =0 N - CR Reareatia ' 5
vl ORI B B B T | (et PR T I 3 ) ;
G210 = 56 - un wo | aien ' %
cELl PEG G o0 aelntieme |
1




B

FIG. 10 CLUTCH PEDAL SYSTEM (EXCEPT 5 TYPE)

. -,
1 11 1 z .I"_-.l ¢
2 -

|

'-ul . - L J-_.
SR ,...-':l ’ Z

r;.‘:'—ﬁﬁ:i—l. -

-
St

Bl i

-

[ YT LF WOOFL |
kLY FaR™ C(07E TERL2IPTION a0 !
TeEI3 5

SERARCE

[ |
LR R |

"ERT =TT =800 - 05| el vl e N AR |
a TeA = a2 =322 - 8% | BRELERAR, 33 i

G FHIE T LA PRI T I I B R ) - e 7
ooomdey ZEL O OE S DT nLTew 8 ¥

R TTRR = DEF =T - M sRIRGA UE

S T s 1
T wd = EL =l = ey | WANHFR SOLIR

2l woma 1z o0n: Gn | pyIe_Tep ax
3 IRPS PR RS Y NPT TEC ST

I Cen 120 sud oz | ShlaalekLL

] wadd LGr i DU | koT o G i
I B T B e I B |

I | warss = B0 - uud - u | wasr TR §

I wS0d = PR =07 - 50| TRl 2 n ?

" TP = @y =00 - ud | ness ’-.:I!': . . |




FIG.

11

97

TRANSMISSION CASE SYSTEM (EXCEPT S TYPE)

—_—
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION 1 e riols REMARKS
1| 1683 -201 - 051 — 00 | CASE/TRANSMISSION,/HS ] I———
14| 1683 — 201 — 051 — 10 | CASE/TRANSMISSION,/HS |t S
2 1427 — 201 - 002~5O CXSE/TRANSMISSIOF\-I-}RE --------- 1 _236 I
2A| 1688 - 201 - 055 — 00 | CASE/TRANSMISSON.RE | 1| 2= |
3 | V252~ 341 - 003 - 50 | BOLT,/M10X35 g * | || ||
4 | V251 - 341 - 003 - 5D | BOLT,/STUD/SEAL 2 *
5 | V411 -260-010- 00 | WASHERM10 0
6 | VAO! — 160 — 010 — 00 | WASHERSP./M10 of L1
7 | V304 - 260 -~ 010 - 00 | NUT o |y
| 8 | V251 - 261 - 202 - 5D | BOLT/STUD/SEAL 7 N N
9 | V252 - 261 - 004 — 00 | BOLT./STUD v{
10 | V252 - 261 — 005 - 50 | BOLT MIOXS5 | oA <
11 | V252 — 341 — 204 - 50 | BOLT./STUD
"""""" V252 - 341 - 003 - 00 | BOLTSTWOD |
V252 - 341 - 002 - 00 | BOLT/STUD
14 | V251 — 341 - 002 — 50 | BOLT,/STUD |
15 | V211 — 661 — 005 — 00 | BOLT/SP
16 | 1427 - 201 - 007 - 00 | PLUG.DRAIN
17 | 1427 - 201 - 008 - 00 | WASHER.SEAL16
18 7777777 i 683 - 201 -052—- 10 | METAL/HST
1683 - 201 — 052 — 20 | METAL/HST
V523 -101-002-40 | PN
20 | V211 -661-003-50 | BOLT/SP 6
21 | v211 - 661 - 004 - 00 | BOLT/» 1 Y
22 | 1683~ 201 — 053 ~ 10 | PLATE/COVER 1




98

FIG. 11

TRANSMISSION CASE SYSTEM (EXCEPT S TYPE)
29

1683-201
] TYPE OF MODEL| | [ ¢ |G
KEY PART CODE DESCRIPTION e TIO|R REMARKS
23 | 1421 - 433 - 004 — 00 | PINKNOCK v/
24 | V211 - 660 — 802 ~ 00 | BOLT,/8x20 A F T
25 | 1427 =201 — 012 — 00 | METALDIFF - CASE LH ] N Y
26 | 1427 — 201 ~ 013 — 00 | METALDIFF — CASE RH 1
27 | 1427 - 201 — 014 ~ 00 | SHIMDIFF - CASE A P A Y A
28 | 1427 — 201 — 015 ~ 00 | SHIM,DIFF - CASE B 4
23 | V211 — 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T gl *
30 | 1872 - 201 ~ 003 — 00 | METAL/PTO 14 N
30A| 1688 — 201 — 056 — 00 | METAL/PTO 1| 2
31 | 1612 - 201 —002 — 00 | SEAL/RNG BTt 4
31A| V523 ~ 101 — 002 — 40 | PIN 7| B
32 | V211 - 261 ~003-00 | BOLT (9 MI0X30 4 50 1
30| V211 - 260 — 803 ~ 00 | BOLT,SEMS I R I R Y
33 | 1444 -~ 314 - 009 — 10 | CAP,PTO SHAFT 1
34 | V210 -360-602-00 | BOLT/SP 7 A Y N




FIG. 12

99

TRANSMISSION CASE SYSTEM (S TYPE)

55201
KEY PART CODE DESCRIPTION ary e OF MODEL 1§ 1 REMARKS
MG18 clL|P
1| 1688 -201 - 051 — 10 | CASE/TRANSMISSION,/HS 1 1
2 | 1688 - 201 - 055 ~ 00 | CASE/TRANSMISSON,RE 1R Y Y
3 | V252 - 341 — 003 — 50 | BOLT,/M10X35 B
4 | V251 ~ 341 - 003 - 5D | BOLT/STUD/SEAL 7 A R
5 | V411 —260 - 010 - 00 | WASHER/M10 T R A
5 | V40T - 160 — 010 — 00 | WASHERSP,/M10 1 *
7 | V304 - 260 - 010 - 00 | NUT e T
8 | V251 - 261 ~ 202 — 5D | BOLT/STUD/SEAL A L
3 | v252 - 261 - 004 - 00 | BOLT/STUD | o 1
0 | vo52 - 261 - 005 ~ 60 | BOLT MT0X85 | 7] N
11 | V252 - 341 — 204 - 50 | BOLT,/STUD 2l F
12 | v252 - 341 - 003 - 00 | BOLT/STOD | 7, A Y
13 | V252 - 341 - 002 - 00 | BOLT/sTl0 | A <
14 | V251 - 341 - 002 - 50 | BOLTSSTDO |4 | (1,11
15 | V211 - 661 - 003 — 00 | BOLT/SP B T
16 | 1427 =201 ~ 007 - 00 | PLUGDRAIN 1 F
17 | 1427 =201 - 008 - 00 | WASHERSEAL/16 I T
18 | 1688 — 201 — 052 - 00 | METAL/HST | 1 R
19 | 1326 - 706 - 002 - 10 | PLUGORAN | A * | (L |
0 | V720 -101-900-70 | o-rNGP 7 a0 T
21 | V720 - 101 =900 ~ 50 | O-RING/P 5 |7
2 | vs23-101-002-40 PN 7 I A I
23 | V211 - 661 — 003 - 50 | BOLT/SP S I
24 | V211 - 661 - 004 - 00 | BOLT/SP BT
25 | 1683 ~ 201 — 053 — 10 | PLATE COVER | ] |




100

FIG. 12

TRANSMISSION CASE SYSTEM (S TYPE)

32

1688-201
KEY PART CODE DESCRIPTION ary PE OF MODEL | ) 8 15 REMARKS
THGT8 clL|p
26 | 1421 — 433 = 004 — 00 | PIN,KNOCK 2l *
27 | V211 -660-802- 00 | BOLT8%20 | [
28 | 1427 - 201 — 012 — 00 | METALDIFF—CASE LH 1
29 | 1427 - 201 -013 - 00 | METALDIFF-CASE RH | 1
30 | 1427 -201-014 - 00 | SHIMDIFF—CASE A A
31 | 1427 — 201 — 015 — 00 | SHIMDIFF—CASE B 4
3 | V211 - 560 - 802 - 50 | BOLT.SEMS/M8x25 7T | A N
33 | 1688 — 201 — 056 - 00 | METAL/PTO |
34 | v523-101~002-40 | PN | N
35 | v211 - 260 - 803 - 00 | BOLTSEMS -
3% | 1444 - 314 - 009 - 10 | CAPPTO SHAFT :
37 | V210 - 360 - 602 - 00 | BOLT/SP A




HST SYSTEM

101

—
KEY PART CODE DESCRIPTION 7y [LIPE OF MODEL ) 11 818 REMARKS
THG18 clC|p
1| 1683 -202 50000 | HST ASSY | *
2 | 1683 - 202 — 501 — 00 | PLATE/SwASH [T A
""" 3 | 1683 - 202 — 502 — 00 | PLATE/VALVE 1 .
4| 1683 -202-503-00 | PLATESVALVE |4 | (1 (o
"5 | 1683 -202 ~ 504 — 00 | SHAFT P A
6 | 1683 — 202 — 505 ~ 00 | SHAFT/M -
7 ------- 1683 —202 - 506 - 00 -"SHAFT/TRUNNIOI\-J ---------------------- 1 L
8 | 1683 - 202 - 507 - 00 | PLUG BOA T
9 | 1683 - 202 - 508 - 00 | BEARNG /THRUST | 7 R
10 | 1683 ~ 202 — 509 — 00 | BEARNG,BALL | 7 N
17 | 1683 ~202 - 511 — 00 | BEARING/NEEDLE v{

14 | 1683202 - 514 - METAL/SLIDE I
15 | 1683-202-515-00 | cover 1

16 | 1683202 — 516 — 00 | SPRING

17 | 1683 -202-517-00 | spRNG
18 | 1683 -202-518 - 00 | VALVE/S/A

19 | 1683 -202-519-00 | VALVE/S/A il

20 | 1683-202-521-00 | POPPET | 2

21 | 1683 - 202 ~ 522 — 00 | PLUG 2

22 | 1683 -202 -523-00 | PLUG P
23 | v704-140 - 020 - 00 | RNGSNAP 200 | o
24 | V705 - 140 - 047 — 00 | RINGSNAP/47 C 3 |
25 | V705 - 140 — 030 — 00 | RNGSNAR20 €| 3




102

FIG. 13

HST SYSTEM

1683-202
KEY PART CODE DESCRIPTION qry e OF MODEL ) 41 S 1§ REMARKS
THG8 c|l|P
26 | 1683 - 202 — 524 - 00 | SEAL/OIL 2 7
27 | v720-112-401-40 | 0-RNGP14 | of * |
28 | V720 - 112-401-10 | RNG/O i N
29 | 1683 - 202 - 525 - 00 | GAskeT 1 N
30 | 1683 - 202 - 526 - 00 | PIN N
31 | 1683 - 202 — 527 — 00 | GUIDE ASSY 1.
% | 1683-202-528-00 PN |~ (.11
33 | 1883 - 202 -519 - 00 | vavessoa (A< 111
34 | V220 - 541 - 003 ~ 50 | SCREW/SOCKET | A
3% | 1683 - 202 531 - 00 | seALOL e A
3 | 1683 - 202~ 532 — 00 | COVER 1
37 | 1683 — 202 - 533 — 00 | BEARING/BALL T
38 | 1683 - 202 — 534 — 00 | BEARING./BALL 1
39 | 1683 -202-535- 00 | seALOL [T e
40 | V704~ 140~-017 - 00 | RING.SNAP/17 C e
41 | 1683 — 202 - 536 — 00 | SCREW 71 F
£ | 1683 - 202 ~ 537 ~ 00 | wASHeR |
43 [ V720-112-401-80 | O-RNGPI8 7 N
44 | 1683-202-538-00 | RNGO 1
45 | 1683 — 273 ~ 640 — 00 | ADAPTER/L/PF3,/8 ASSY 1
4 | V720 - 112 — 401 — 40 | O-RING,/P14 1
47 | V720-102-401-40 | o-RNG/P14 1
48 | v201 - 361 -007 50 | BOLT | A
| 49 | v201-361-014-00 | BOLT 7
50 | V40T - 160 - 010 - 00 | WASHERSP MO | 1 N R A




FIG. 13

HST SYSTEM

103

1683-202
TYPE OF MODEL| ! | C |G

KEY PART CODE DESCRIPTION QaTyY T|O|R REMARKS
TMG18 cC|L [P

51 WASHER,/M10 4

V411 -260-010- 00




104

1683-203

FIG. 14

DRIVE GEAR

SYSTEM (EXCEPT S TYPE)

KEY PART CODE DESCRIPTION a7y e OF MODEL| 1) 81 S REMARKS
THG18 c|L|P
1] 1683 ~202 - 051 — 00 | COLLAR/41XE5X10 1
2 | 1683 -203-051 - 00 | GEAR/SPUR/1S 1 N
3 1 V600 - 111 —-600 - 60 | BEARING,RB N
4| 1683-203-052-00 | SHAFT/SUB 1
5 | 1683 - 203 - 053 — 00 | GEAR/SPUR/17T 1
6 | 1683 — 203 — 054 — 00 | GEAR/SPUR/13 ~ 29 1 *
7 | V704 - 140 — 020 — 00 | RING,SNAP,/20C I Y
8 | V60O - 110-630 - 40 | BEARNGRB/6304 e
9 | VBOT - 110 - 620 — 40 | BEARING,RB,/6204NR |
10 1 683 —~ 203—500— 00 PINION,/BEVEL : SET 1 --------- (A
11 | 1683 - 203 — 055 — 00 | GEAR/SPUR/19 - 29 1
12 | V60O — 110 — 630 — 40 | BEARINGRB/6304 1 N
13 | 1594 - 218 — 001 ~ 00 | BEARING/BALL 63055H2 BT
14 | 1491 - 203 - 006 - 10 | BEARNG [ T e
15 | 1427 - 203 - 002 — 00 | RING.SNAP,/25 1




FIG. 15

DRIVE GEAR

105

SYSTEM (S TYPE)

1688-203
KEY PART CODE DESCRIPTION ary T__YPE OF MODEL 11§ | R REMARKS
TNGT8 c|C|p

1 | 1683 - 202~ 051 — 00 | COLLAR/41X55X10 .

2 | 1683 -203 051 - 00 | GEAR/SPUR/TS I N

3 V6OO - 1”1”'1'":“600 - 60 BEAR[NG;%IEB 777777777777777777777777777777777777777777777777777777777777 2 AAAAAAA L Y
4| 1683-203-052-00 | sHaFT o081
5 | 1683 -203 - 053 - 00 | GEAR/SPURTT | 1

6 | 1683 — 203 — 054 — 00 | GEAR/SPUR/19 - 29 .

7 | V704 — 140 — 020 — 00 | RING,SNAP,/20C Y
8| ve00-110-630- 40 | eeARNGREB204 | | | (||
9 | veo7-110-620- 40 | BEARNGRE B200NR | 1 | || ||

10 1 688~ 203 -500 - 00 P[NION/BEVEL/O7"éIAEV'Vl:mmmwmWWW 1 7777777 N

11 | 1688 — 203 - 055 — 00 | GEAR/SPUR/19 - 29 1.

12 | V60O - 110 — 630 ~ 40 | BEARNGRB/ 6304 e
13 | 1593 - 203 - 058 — 20 | COLLAR/25x35%02 1 S

14 | V704 - 140 - 025~ 00 | RNGSNAP 25 ¢ |1 < | (0

15 154 -218 - 001 — OOW MéiEARINa/BALL B3058H2 1 777777777 L

16 | 1491 — 208 -~ 006 ~ 10 | BEARING 1 F

17 | 1427 - 203 - 002 - 00 | RINGSNAP25 ]




FIG, 16 ZWD GEAR SYSTEM

I‘ =
SN S eyt AT
T i e v
-
. z y S,
e N N
FIc. 112 - S i e L
H . = - 1 e -.1}" L T - ;
- - ., - R, pa s
P : e e e 2 T
. - P H
-_.\_.;'ca'r - - r. < R ﬁ':-|i
e = ¥y d - ~ | I wh - .
" PRULE D T R - o, -
- P o et I LT 1 L] I
2 T o H
I ".Il gy - e I.J:. adr
L H::" | .. I L
l A A R | | R
. A e
i
L
M " -
-\."‘-! e 1 . - ' .
- Y L LI j_?
" e A - Ll
. 4 ._:.'-' '1‘_ !_- i _.-'| - . .
el A e ol et
jp-'-"" i ""-\.1 - ||' 7 k
Tl e i
- " H\. 1 1
L : AR i
- .
' F'l-l::-_l: ' - II
. A . [
N PR LI
B T ".l
L T e .
[ JRa T _::, ._.'-._

-~ 1 :
T M h ]
LT Ty M
i .
LA '
oo J
| -~
L T ]
L T LY 1

_ _ TIPS OF WikzL 1 &
L PART ZALEE DESCAIPTION o L
TLE: 1 c L

s

JERASES

I AT I W AR - ET H b ol I et A D b | ’

z vThd [ LT I TE RN ) I I AT (T Ly | :
L ATET - OROT 00| LamsAs | -

C I IR NS IR I T Rl o B I I R .o~ 1 i

(g}

1AZT = ©51 = 20l =00 | Zagdaks ALl 1 .




eveas

S
NP
I

FIG. 17

SUB LEVER SYSTEM

L)

PEET ZoLDE

(053

CESZRPT TN

T

. _II""-'l' TN Y

it

-

N

AEFANEE:

St - B CL RN [ | NP T LRaE |
D vl i '_‘-::-I iyl .l.: -MRER 54 o 2 oo
K *..-'-;l.— At P O | 2 aTRE e )
$ VAT ARG =N =0 | RILTRIVE (3 |
ik “ED FDE =Uo - l:“ ARASERLSENR S ST 1 -
0 WLKED L= 30F B | P ERSIRGSS A2T W !
.I." wa )
£ IGE5 ECE -Cn1 8| Ealaslsogased T
o | vl ree cow oo '.-‘-'.-'-.&IEI’-.F LIS g F
n Wi — .I [SRCTN M MR . [ IO IS o T > '
I [ FPR T i S W g W 1 | A 1 .
g zecs evz con con lane 2
3| 1Eai - e -8 - o | e s |
i | wEi P A T WL “‘.l 3':-|.:~i:.'.1:-'. O
G5 Thes - ;-| S SRR {“r ;'.-'?Fe_.-': - '
] Flea - at0 200 - 00 wadnfh Gk a2 -
I wiLa a3 “.1 - i]l:f' . S '.1'-"4.-= . !
1% v ";I'“.' PP D R e H I L e Y '




108

FIG. 18

SUB CHANGE SYSTEM

19-9
1683-210
] TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aTy 7|6 |R REMARKS
TMG18 c|lL|P
1| 1683 - 210 - 051 = 00 | STAY,/SHIFT/HST il
2 | 1683 -210 - 052 — 00 | FORK/SHIFT,/SUB ]I
3 | 1650 - 253 — 003 ~ 00 | SPRING,/HC022 1
4 | V682 ~ 200 - 001 — 00 | BALL 1 Y R B
5 | 1683 - 210 — 053 — 00 | FORK/SHIFT,/PTO 1 Y
6 | 1650 — 253 - 003 — 00 | SPRING,/HC022 1
7 BALL 1 F




FIG. 19

109

PTO GEAR SYSTEM (EXCEPT S TY/PE)

—
TYPE OF MODEL] L [ C |G
KEY PART CODE DESCRIPTION oy TIo|R REMARKS
1] 1688 ~211-001 —00 | GEAR/SPUR/13 -
2 | 1883 -211 - 058 - 00 | HUB/PTO HST I
24| 1683 - 211 - 058 — 10 | HUB/PTO/HST | e s |
3 | V60O - 110 — 620 — 60 | BEARING,RB, 6206 1
""" 4 | VBOO ~ 110 — 620 — 40 | BEARING,RB,/6204 1 N Y e
5 | 1688 - 211 - 002 — 00 | GEAR/SPUR/18 - 25 — 35 1.
6 | V654 — 425 — 322 — 40 | BEARING KT253224 ol *
7 | 1435 - 203~ 001 - 00 | COLLAR25x46x3 )|
3| 1683-211-052-20 | SHAFT/DRVEPTO 1 *
9 -------- 1 683—21 1 —-053-10 GEAR/SPUR/‘?;ZWW 1 --------- LA
10 | 1683 ~ 211 — 054 — 00 | GEAR/SPUR/24 - 30 .
H V654 — 430 — 3827— 40 BEARING,NR/HI-(-%éaéé‘24 o 1 777777777 L N
12 | 1560 - 208 — 018 — 40 | WASHER,/30x46X2 S
13 | 1544 — 322 — 002 — 00 | WASHER,/30X40X2 1
14 | V704 - 140-030- 00 | RNGSNAP/3O C | 7
15 | V600 ~ 110 — 630 ~ 40 | BEARING,RB,/6304 .
16 | V60O ~ 110 — 620 — 50 | BEARING,RB, 6205 1
17 | 1672-211 - 009 - 10 | GEAR/SPUR/19 )|
18 | V60O - 110 — 620 — 40 | BEARNGRB, 6204 7
19 | V704 - 140 - 025 - 00 | RINGSNAP, 25 ¢ | ] e




110

PTO GEAR SYSTEM (S TYPE)

15 -

e

FIG. 20

| . 2 1%
ist8-211
KEY PART CODE DESCRIPTION ary e OF MODEL) 21 5 1 R REMARKS
T™G18 clL|P
1| 1688-211-500-00 | cLuTCH./PTO ASSY | FIG 080
2 | 1888 211 — 058 — 00 | BUSH,/22X25X15 L
3| 1688-211-510~ 10 | SHAFT/PTO comp L T
""" 4 (1688 —-211—-057 - 00 | RING/22
5 | 1688 - 211 - 051 — 00 | GEAR/SPUR/33 L Y
6 | 1480 - 207 ~ 012 — 00 | COLLAR 23X34X2
7 | 1544 — 322 ~ 002 — 00 | WASHER/30X40X2 O Y L
8 | V704 - 140 — 030 ~ 00 | RING,SNAP,/30 C L L R
9 | 1688211~ 053 — 00 | COUPLING,/37x50X35 LA
10 | 1688 =211 - 052 — 00 | GEAR/SPUR/18 Sy
11 ] V654 — 420 ~ 262 — 40 | BEARING,NR/KT20264
12 | 3656 — 107 — 004 — 00 | WASHER/21x38x02 L
13 | V704 - 140 = 020 - 00 | RING,SNAP,/20C F1 L
14 | 1650 — 203 - 008 - 00 | RING,/30 R
15 | V600 — 110 — 620 — 40 | BEARING,RB,/6204 | Y
16 | V60O — 110 — 620 — 60 | BEARING,RB,/6206 (.
17 | 1544 — 322 — 002 — 00 | WASHER/30x40x2 1
18 | V704 - 140 — 030 — 00 | RING,SNAP,/30 C 1 I
19 [ V707 - 140 - 062 - 00 | RNG/SNAP T I e
20 | 1688 — 211 - 054 — 00 | GEAR/SPUR/31 - 20 ' ETTT T
21 | VB54 — 425 — 322 — 40 | BEARING KT253224 7{
22 | 1435 - 203 - 001 — 00 | COLLAR/25x46X3 T
23 | 3650 - 106 — 002 — 00 | WASHER/25%42x2 e
24 | V704 - 140 — 025 — 00 | RINGSNAP,/25 C 1 Y

25 | 1688 -~ 211 — 055 — 00 | GEAR/SPUR,/30 _ i




FIG. 20

PTO GEAR SYSTEM (S TYPE)

isss-2i1n
KEY PART CODE DESCRIPTION ary e OF MODEL 121 8 | REMARKS
618 clL|P

26 | 1688 - 211 — 056 — 10 | SHAFT,/DRIVE/PTO 1

27 | 1688 - 211 - 059 - 00 | HuB/CLUTCH 1

28 V6b4 — 430 — 382 — 40 BEARING,NR,/KT303824 1 LA I

29 | 1560 - 208 — 018 — 40 | WASHER /3oxdéx2 I
30 | 1544 - 322 — 002 — 00 | WASHER,/30X40X2 BT

31 | V704 - 140 ~ 030 = 00 | RING,SNAP,/30 C v/

22 | 1593 - 203 — 058 — 20 | COLLAR,/25X35X02 ]
33 | V704 - 140 - 025 ~ 00 | RING.SNAP,/25 C L Y
24 | V60O - 110 - 620 — 50 | BEARNGRB/6205 [T A

35 | V600 ~ 110 ~ 630 — 40 | BEARING,RB,6304 ] Y Y e

3 | 1688 -211~061 ~ 00 | GEAR/SPUR/13 1 F

37 | V60O - 110 — 620 — 40 | BEARING,RB,6204 S

38 | V704 — 140 — 025 — 00 | RINGSNAP,/25 C 1




110

FIG. 21 PTO SHAFT SYSTEM (EXCEPT S TYPE)

i ]
: -~ = . - TvPs CF MICEZ| 1 & |3
nEY FPopRT ZOD= DLLECRIPT T4 T T o= JEr AR EE
T | & e L|F|
FE=21Z =g - S| EnaT, S | )
1% 400 FO | tLI=vE 1 -
- T L L TR R Y iy O B 1
T =212- 002 - 0 | GEsRSLILNL 1D 1
- 170 - RR - 2 EEA?H:HS,.-"E:_’.:-H.-F: .

= v iF = = | WSEERER S AR

= 15 =00 =y | RIRGES AT S

- 5h Rl B SDal s ILEESzD




FIG, 22 PTO SHAFT SYSTEM (S TYPE)

LI TR

TFE OF WIEL |

| e
TG

ke BnrnH1 S00F CESCRIP™ O™ LTy RFMARE:

.-
=
ron
1
r

T2 LGt 00| fHa- =0
- Q0E - 30| =.ZEVE

L,
L,
[
|
1=

a ] - 205 nee - B aHING AL BN 1 .
I CERE DT 007 0 | TRARSELEDE '
. . e .

B3 = 44 | SEaATN=E LR

- -
Wil -

A I T R R e P I
= 20 - 00 | RIS ERAS ST |

.-
—_
LS B U

= =

T wTad -

i
<

H|
1
A
o
-
1
T,
=

& Widd - ERA 1 S TLERET |




FIG. 23 FTO LEVER SYSTEM (EXCEPT S TYPE)

! TYFE OF MCOEL

e
=

EET IR o A R R TERCHIPT-OK oy 'If FEM ARES
T¥is o

T ROD - A0 S0 - 27| Ereseard B | ) o
DoouvEo 6D A0 % |0 pzec: z
o |.>‘;$:-:| Cekh e WRE = 1% PIATESLHERD ]
cl v zee me so g oncanes o I
) . :1-'&-::-4. :_,..1 - E0F =00 HA_"L-I.-"'-.-II.:'.H::ZI | )

-] TRaEl 0 LG G4 - T | ARRSSEHIET [ R | ! )
v vmaa o er cg0r - 30 | FMGERE E 2T I |
& v |-

L Fil - CIF - Q%2 - 71 .I-"_-".‘E (IS FHoir ) 1. "

. LTl i S T T I P e L | .

| A 0 ESPCO T A TR I 1O T B DS N ) !

1 DD e Rl -t | aRALPTR TV -

1 Gro-nat -0l Al 4

g S [ CRRE TR IS ST r:

BT BRSSO - 15 AR ) T Ty R S ¥ | P i '

IE EET 216 2l Ll EeineRid LauE :

v ZES( GES D7 - | SLIF YELL e | '

g lzree o 2i0 oo | e oeis ' |

It :»1.=: -. Ll e "— A IV B T | ' ' 1 :

Aol VRQCInE RS DD SIS TAE SRS 1




FIG. 24 PTO LEVER SYSTEM (S TYPE)

L
—
.
.

—_ -
. RO G=ls
- i
o, .
S -
.. T
. o
el " =~
& R .
g A
. .
. ¥ R F
" i W el
- RN
.- L .
St

-z

[0 0 ] TRFE [ WIlE_
kF¥ POLAT <AaC= DELZCRIPTION Ty —— 7T

; FRERAZES
H K [

|l
1

Gl | b SR T b o
Cy

"

S B B L EM ot
CLDIN B L S M N

= 55| BT OTEFRIT T i

L TR SRR TR R LT P R !

= D Pk EFRSTSE Mo |

T Wi |

) SHE 2T n =0R1 - 00| PLaTEAT INEEA 1 .
DlNdY RN BEE QT wenZnil o d & ? ¥

=0T Y - | PRSRT S A °

1% 7w

] CREE -1l el DAY BT amr O
Iz ZEEE E1F - coe | g Co Lo

1TIEEY FIB - {31 - € 3LLs Duaedl -

o vz oz sor oo LOLE m 12aeEn J ¥

'a T=1l - » 75 =50 =010 17YFSAF0 L P |

ol B - e - GO -2 SR -LLUE |

i Iy R L I T PO M| b D wl e L | )
I S I D T I B HAACNC R o o I ) | ‘

3 wR(N - 10T - ROR - T I ) P b 1




116

FIG. 25 MID PTO SYSTEM
22 2

28
29—
1683-255
TYPE OF MODEL] I ] C
KEY PART CODE DESCRIPTION aTY T|0|R REMARKS
MGT8 c|L
1 {1682 = 255 — 201 — 00 | CASE/PTO,/MID 1 s
1A| 1682 -~ 255 = 201 — 10 | CASE/PTO/MID 1| A 1

2 | VB23 - 101 - 002 — 40 | PIN
3 | V201 - 361 — 009 - 00 | BOLT./MI0XS0
''''' 4 | V401 - 160 ~ 010 — 00 | WASHERSP,/M10 6| *
5 | 1682 — 255 — 203 — 00 | PIN./20X5] il
6 | 1682 - 255 - 202 - 00 | GEAR/SPUR/34 1 S
AAAAAA 7 | 1682 — 255 ~ 002 - 10 | BEARING./NEEDLE | )
8 | 1480 - 212~ 003 - 00 | COLLAR21X36%1 | ey
9 | VB8O - 140 -804 -00 | PusPRNG8 xe0w 1 < | (|
10 | 1682 - 255 — 204 ~ 00 | SHAFT./PTO/MID .

V704 - 140 -025-00

15 | V600 - 110 — 630 —~ 40 | BEARING,RB,/6304 1
16 7777777 V600—110 - 620 - 50 | BEARINGRB, 6205 1 et e
17 | v705 - 140 - 052 - 00 | RNG:SNAP B2 ¢ 7
18 | 1427 -212 - 003 - 20 | s.eeve 1 N
19 | V744 - 135 - 520 - 80 | SEALOIL/TC35528 I T
20 | 3625 —~ 701 — 003 ~ 00 | CAP,BLANK,/52 1
21 | 1682-255-210-30 | ARM/sHETLMD  come | ] Ll L
JIA| 16882 — 255 - 210 — 40 | ARM/SHFT MD  comp | 1| @S|
22 | 2708 -101 - 020 - 00 | COLLARSHIFTER | e N

23 | V720 -102 - 401 - 40 | O-RING/P14 2




FIG. 25

Lt
. .

MID PTO SYSTEM

FLRT ZZDE

1524 - 25
Vell o RO wR
Yt LED
eTET - 180 -

4o = 314

]

V210 - 340 -

E-22E-Du

R R [Py P i

GESCHIMT M

T2 OF Wil
Rl

-

=

= MG

RER LFKS

BALTZRY, JE

BT A il

TEFETS Lem=T

PLLG STREw - SE 1
.

EZ T4




115

FIG.

2B

u LT : P
Nl
e R

S

- _FI o
- #I-'. .
v

H L}

For .
r,

P

R

' .
k .

ml

. R
e
- -._.-". T
DAy )
N T
R T,_, -
. ".a -r
-
.

MID PTO LEVER SYSTEM

2
o
P
.
L
:F:“'HI"'
I~ i
[N

KF¥

JEZZRIFTICH

[1vF2 b wObEL

¥

RENARSS

LM

EFRLEAFTA10D Ho ot o

s [ wesn Gan 502w | pusreries «m o 1T
> P ED -
| eer e s un | roapeneipee .
v ?"3';1 - AT - 'Jl;'. WP A T
E | wh00 G 00T D0 | FHSH TR e ¥t
IES%  GBL - nil. D0 | aRw T ati o
§OIGESE - SUL - uh0 BD aRveR O Putet e st %
B OPEEL - BT - 390 - 00 mt4 . ' s

W liHzB T A DEX A

n
Bl
L
1
1
“n
!
|

PN, S e
!.-".-:FFl =R oodn
.E:ll..'.:-:EP..-".-: rip:

IS A7 LT0ER SR

LiBIF #4H




FIG. 27

119

LINK SYSTEM (EXCEPT S TYPE)

.
TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION o TIO|R REMARKS
1|1688-271-510~- 00 | PIVOT/TRUNNION COMP .
""" 2 | V201 ~ 360 — 804 — 5O | BOLT,/M8X45,/7T il
3 | V401 - 160 — 008 — 00 | WASHERSP/M & BT N e
””” 4 | 1683 - 271 - 560 — 00 | ROD/MOBX110 COMP T
5 | 1602 - 242 -551 - 10 | ROD85 R N
6 | 1560 - 695 ~ 021 — 00 | JOINT BALL MOSRH 2l *
7 | 1560 ~ 695 — 022 — 00 | JOINT BALL MOSLH N
"8 |1860-132-007-30 | NUTME 7 EE
9 | V4071 - 160 - 008 — 00 | WASHERSP/M 8 4 7T
10 | V304 ~ 260 - 008 -00 | NUT/M &8 e e
11 | 1683 -271 -500 - 30 | ARM/NEUTRAL CoMP - 3
12 | 1683 =271 -~ 520 — 10 | COLLAR/17x21X11 ASSY I N Y N Y
13 ------- 3643 - 420— 004 —OO ----- B USH./15X17X10 1 --------- L
14 | 3747 - 342 - 002 ~ 00 | wASHER 1 Y
15 | V211 — 360 — 801 — 60 | BOLT.SEMS (SP) N
16 | V704 - 140 — 015 — 00 | RING,SNAP/15 C 1
17 | 1105 -410 - 003 - 00 | SPRING,/HE067 | F
18 | 1688 - 271 -580-00 | ARM comp 1 Y
13 | V704 - 140 - 015 — 00 | RING.SNAP15 C AEET T
20 | 1688 - 271 -590 - 10 | PLATE - cowe BTt 4 e Y
21 | V211 -361 ~ 002 — 50 | BOLT/SP 11—
22 | 1683 =271 - 001 — 30 | COVER/TRUNNION 1
23 | V210 -360-601- 60 | BOLT (SP) ~Mex16 f




120

FIG. 28

LINK SYSTEM (S TYPE)

1688-271A
KEY PART CODE DESCRIPTION ary e OF MODEL| 1) 812 REMARKS
THG18 clL|p
11688 -271—510- 00 | PIVOT/TRUNNION COMP 1 F
2 | v201 - 360 - 804 — 50 | BOLT,/M8x45,/7T 1 I
3| V401 — 160 — 008 — 00 | WASHERSP M 8 1E N Y
4| 1683 - 271 - 560 - 00 | ROD/MOBXI10 - CoMP 1A R N
5 | 1602 -242-551 - 10 | ROD/65 A
6 | 1560 — 695 — 021 — 00 | JOINT BALL MOBRH v{
7 | 1560 - 695 — 022 - 00 | JOINT BALL MoOBLH 7 A e e e
8 | 1560 - 132 - 007 - 30 | NUTM8 7 A
9 | V401 — 160 — 008 — 00 | WASHERSP./M 8 1 Y

10 | v304-260-008-00 | NUTME s [ !
11 | 1683 - 271 -500 ~ 30 | ARM/NEUTRAL COMP |?

12 -------- 1 683——271— 520 — 10 | COLLAR/17X21X11 ASSY 1 LA Y
13 | 3643 - 420 — 004 — 00 | BUSH 15x17xic 1 A
14 | 3747 - 342 — 002 ~ 00 | WASHER 1
15 | V211 - 360 - 801 - 60 | BOLT,SEMS (P) 7
16 | V704 — 140 — 015 —~ 00 | RING,SNAP/15 C .

17 [ 1105 - 410 - 003 - 00 | SPRNG HEOST |
18 | 1688 — 271 — 580 — 00 | ARM comp ]

19 | V704 - 140 - 015 - 00 | RNGSNAP/15 C tebc v
20 | 1683 -271-001 — 30 | COVER/TRUNNON | 1 * | ||
21 | V210 - 360 - 601 — 60 | BOLT (SP) /M6X16 I




FIG.

29

PEDAL SYSTEM

121

-
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTy 7|6 |R REMARKS
THG18 clL|P
1 | 1688 - 272 - 500 ~ 10 | PEDAL/HST/R SET |
1A| 1688 — 272 - 500 ~ 20 | PEDAL/HST/R SET 1| B 1
2 V511~ 100-805 - 00 | PINTAPER “8X50 N Y
3| 1683~ 272 - 052 — 00 | GREECENIPPLE 1 R
4| 1688 - 272 - 530 — 10 | PEDAL/HST/F COMP 1
5 | V763 - 150 — 000 — 00 | NIPPLE,GREASE/PT1,/8 | -
6 | 1421 - 602 - 005 10 | CUSHION.B/ RUBBER 1 N
7| V304 -260-008-00 | NUT/MB N
8 | 1620-272-051-00 | PaD [
9 | 1683 - 272 - 560 — 00 | DAMPER (OIL) assy a1
10 | V201 — 260 ~ 803 — 00 | BOLT/M 8X30 | *
11 | V362 — 260 - 008 - 00 | NUT WASHER | A N N
12 | 1683 — 272 - 550 — 00 | ARM,/DANPER CoMP ]
13 | 1683 - 272 - 054 - 10 1

PIN




122

6-14

FIG. 30

PIPING SYSTEM

1688-2173
KEY PART CODE DESCRIPTION ry |-PE OF MODEL L1 8 18 REMARKS
TMG18 clC [P
i | 1683 - 273 - 530 — 00 | ADAPTER/HOSE/PF1/4 |t
2 | 1683 - 273 - 570 — 10 | HOSE/1350  ASSY 4
3 | 1683 -273-630 - 10 | COOLER/OIL comp 1 e I
""" 4| 1683~ 273~ 058 ~ 00 | ADAPTER/HOSE L 12 of
"5 | 1683 -273-570 ~ 10 | HOSE/1350 ASSY [T L
6 1444 - 101 —-016 — 10 | CLAMP,RADIATOR HOSE 1 £
7| v211-360-801-60 | BOLTSEMS (5P) |
8 | 1342 — 402 — 006 — 00 | BANDWIRE/250 L
9 | 1425 - 621 - 004 - 00 | CLAMPHARNESS 1
10 | 1683 - 273 - 054 — 00 | eLeOW, /14— PT38 | 1 * || | | |
11 | 3667 — 354 — 220 ~ 10 | FILTER ASSY 1.
|12 | 3667 - 354 ~ 240 — 00 | CARTRIDGE/80  ASSY ]
13 | v211 - 360 -801 - 60 | BOLT.SEMS (5P A+
14 | 1683 -273-520-30 | PPE/B2 comp | 1
15 ------ 1 683— 273 - 057 —20 ADAPTERPT3,/8 il U




FIG. 31

123

DIFFERENTIAL GEAR SYSTEM

tot3-01
KEY PART CODE DESCRIPTION gty [ YPE OF MODEL |1 8 | & REMARKS
™GT8 cll|P
1| 1427 -~ 301 - 002 — 20 | CASEDIFF |*
2 | 1444 - 411 - 006 - 00 | SHAFTDIFF. PNON I
3 | 1427 - 301 - 004 - 00 | PNONDIFF /12T A
4 1427 - 30717%—'“005 ~ 00 | COLLARPINION THRL-J-é;I; ----------- 2 -------- L Y e
5 | 1427 - 301 — 006 ~ 00 | GEARDIFF — SIDE,/14T At
6 | 1427 - 301 ~ 007 — 00 | COLLARTHRUST 2l *
7 [ 1427 -301 - 009 - 00 | HOLDERPINON SHAFT 1
8 | 1672-301-002-00 | PN [ T
g | vs522-100-801-60 | PN 1
10 | 1544 — 304 — 006 — 10 | BOLT,/M8X25 IR R
11 | V401 = 160 ~ 008 — 00 | WASHERSP/M 8 4 7
12 | V600 -~ 110 — 800 - 90 | BEARING,RB,6009 1 Y Y
3 | ve00-110-601 - 00 | sEARMGRE 8000 | T | ||
14 [ 1427 -301-011 - 10 | PINIONWHEEL/11.L 1
15 | 1427-301-012 - 10 | PNoONwWHEELT1R | 1| | | |
16 | 1427 - 301 =013 = 10 | CLUTCHDIFF - LOCK 1
17 | V60O - 110 — 820 - 60 | B=ammGRE/6208 | 2 | || ||
18 | V744 — 130 - 450 — 80 | seaLOlL/Tcaoass | 2| * | | |
19 | 1427 -301 - 014 - 10 | FORK/SHIFTDIFFLOCK | 1] * | | | |
20 -------- 1 427— 301 —01 5~ 00 STA;Y,SHKFTER ] -------- LA T
21 | 1427 =301 —016 — 00 | CAMDIFF — LOCK 11 *
22 | VB30 - 240 - 502 — 40 | PNsSLTTEO | | | [ |
23 | 1427-301 -018 - 00 | sPRNGPRESS /40 1 N N
24 | V720 - 102 — 401 — 00 | O-RNG/PIOA 1 S
25 | V401 - 160 - 010 — 00 | wASHERSP MIO 1




124

FIG. 31

DIFFERENTIAL GEAR SYSTEM

35
1683-301
KEY PART CODE DESCRIPTION ary e OF MODEL) 41 & | 5 REMARKS
T™G18 clL|pP
26 | V304 — 260 -010-00 | NUT i1 F
27 | 1427 =301 - 019 - 00 | ARM/DIFFLOCK -
28 | 1683 - 301 — 500 - 00 | ARM/DIFFROCK compP 1 N
28 | 1672 — 301 — 001 — 00 | ROD/130 1
30 | 1427 - 301 — 021 — 00 | SPRING.TENSION,/121 1
31 | V411 =260 - 008 ~ 00 | WASHERPL/M 8 2
32 | VBOO — 162 — 002 — 00 | PINSPLIT,2 Xx20 2l ¢
33 | 1683 - 301 -~ 510 — 00 | LEVER/DIFFLOCK COMP 1
34 | 2101 - 230 - 001 — Q0 | KNOB | A
35 | V211 - 260 — 802 — 00 | BOLT,SEMS (S) N
3 | V251 — 261 — 203 — 50 | STUD/M12X35 1 *
37 | V305 - 260 - 012 — 00 | NUT/MI2 o|




FIG. 32

REAR AXLE

e e
-
-
"
L
.
N
.
.

[ ey
G g

L I

SN Y

- I.. ..."

"'H.._\_ i

-"‘-\.\. ] |
.,
e
A,
T s
"'\-.__':'_.:_ .

-
-
- '.é“ - '.F__
o el
= -
. .
-
s

—
i

- ‘:I_,\‘__
L .
T L .
- j?.—'l- - o B I:I
W, At
e R
- : 5y s
h"‘-\-. H T S

SYSTEM

[
[

oA
k3 S o8 B R b ] CEZCR PTIOR Tt I_.ﬁlr o Ir cL:-IE HLRAAREY
TMEL R coL o
I VEZE - TG AN A ?-';__i.hli:-.-".ﬂ.:{_l:_.-"HE.‘-'-':_.-".l- | . '
..'-' T S B TR MR AT B e B X .d-.'{_l.:_.-"r!l.:.'l.-'-_.-":'ul I o
Z | VA FET. Ao o= 0n ':t.:-ll:-":.1l-2-':=-2!-'_|._: (N -
d Wil 4 nid ® (T, 10 L4 S
50 %AL - TEL =T '-'-'-"-f.l E?:-Z,-“-;' .. 1

L

L

T

ik,

. T

FooRLTA R

FL..G A

ol =270

g

CAF A BN AW

=

2

- Ll
=
of T




126

FIG. 33

WHEEL SHAFT AND REAR WHEEL (TURF) SYSTEM

1500-3074
KEY PART CODE DESCRIPTION Ty TYPE OF WODEL |11 § 15 REMARKS
TMG18 clL|P
11682 ~-307— 001 - 10 | SHAFT,/WHEEL v/
2 | 1427 -307-002 - 10 | GEARWHEEL/58 B N
3| 1427-307-003-00 | PPE/123 | oA 1
4| 1491-307-201 - 00 | SEALOIL/QLF4g8011.5 | 2
5 | V60O - 110 - 630 - 60 | BEARNGRB/6306 2| ¥
6 | V600 - 110 — 620 — 80 | BEARING,RB,6208 2l F
7 | V704 -140-030-00 | RNGSNAP,20 ¢ 7
8 | v707-140-080-00 | RNG/SNAP |2 1 ||
9 | v201 - 361 - 202 - 50 | BOLTMi2x25 7
10 | V401 - 160 - 012 - 00 | WASHERSP MI2Z | 7
1 1434 - 317 - 290 - 01 WHEEL,/15X10LB  COMP 1 * 6G
12 | 1434 -317-281 - 00 | TRETURF2ex1200x1s | 1 * | [ [ ||
13| 've99 - 200 - 003 - 00 | capTRE vALVE | || |
14 | 1434-317-290 - 01 | wHEeL/1sxiole comp | 1| | | | o |
15 | 1434 - 317 - 281 - 00 | TRETURF29x1200x15 | 1| [ | | |
16 | V999 - 200 ~ 003 - 00 | CAF,TIRE VALVE 1.




HST BRAKE SYSTEM

127

s
KEY PART CODE DESCRIPTION ary CE OF MODEL 116 |8 REMARKS
MG18 c|L|P
1 | 1434 ~310-220 - 00 | BRAKE/SHOE ASSY 1.
2 | 1427 -310-001 - 00 | SPRING.TENSION 7/ I Y
3| 1427 - 310 - 220 - 10 | COVERBRAKE 1 e A
""" 4 | 1427 =310 - 230 — 00 | PIN/BRAKE CAM/L COMP |
5 | V720~ 102 — 401 — 80 | O—RING/P18 1
6 | 1427 - 310 — 003 ~ 10 | DRUM,/BRAKE 1
7 | v704-140-022-00 | RNGSNAR 22 C | )|
8| 1434-310- 220 - 00 | BRAKE/SHOE | sy <
9 | 1427 -310-001 - 00 | sPANGTENSON | S
10 | 1427 -310-220- 10 | COvERBRAKE IR
11 | 1427 =310 - 270 — 00 | PIN/BRAKE CAM/R COMP |-
12 | V720 - 102 - 401 - 80 | 0-RING/P18 | Y N
13 | 1427 -310- 003 - 10 | DRUM/BRAKE .
14 | V704 — 140 — 022 — 00 | RINGSNAP,/22 C 1
15 | 1427 — 310 ~ 002 - 10 | PACKING/COVER BRAKE | AT
16 | V211 ~ 260 — 802 — 00 | BOLT,SEMS (S) np
17 | 1688-310-001 - 00 | BOLT/Mexe0 | |
18 | vao4-260-008-00 | NUTME 4 1 || ||
19 | V401 - 160 — 008 — 00 | WASHERSP,M 8 e
20 | V704 - 140 — 025 - 00 | RING,SNAP,/25 C JATF T




128

FIG. 35

BRAKE SYSTEM

R
KEY PART CODE DESCRIPTION Ty [ OF MODEL) 1\ & | REMARKS
™G18 c|l|p
1| 1688 -312~510 - 20 | PEDAL/BRAKE COMP .

2 | v763 - 150 - 000 - 00 | NIPPLEGREASEPT1,/8 1
3(1688~312-001-00 | BOLT/ADWUST ]
4 | V304 - 260 - 008 - 00 | NUT/M 8 T Y Y
5 | 1415-312 -500 - 00 | YOKELH | 1

6 | 1404 — 312 - 006 — 00 | PINYOKE A 2l ¢
7 | V411 -260 - 008 - 00 | WASHERPL M 8 | N Y e
8 | V500 - 162 — 002 - 00 | PINSPLIT/2 X20 AT
g | 1683 - 312 — 580 — 00 | FORK/BRAKE coMP Y
10 | 1560 — 404 — 002 — 30 | SPRING Y
11 | 1683 - 312 ~ 570 — 00 | ROD,/BRAKE COMP 1.
12 | 1560 — 132 - 007 - 30 | NUT/M8 1
13 | V304 - 260 - 008 - 00 | NUT/M 8 Y e
14 | 1682 - 312 - 260 - 00 | LEVER/PARKNG cOMP | 1| * | || [ |
15 | V211 - 360 - 802 — 50 | BOLT.SEMS AT
16 | 1683 — 312~ 002 - 00 | STOPPER/PARKING 1.
17 | 1425 ~ 621 — 004 — 00 | CLAMPHARNESS =1 ! .
1§ | 1683 -312-003-00 |ROD/8O | /]
19 | V411 - 260 — 008 — 00 | WASHERPL/M 8 A N
20 | V500 - 162 - 002 - 00 | PINSPLT,2 X20 N Y e
21 | 1404 - 312 - 006 — 00 | PIN,YOKE A 1
22 | 1510 -~ 328 — 260 — 00 | YOKE cOMP R T
23 ""\7304 260 - 008 -00 |NUTM8 |+~ 1 (1
24 | 1682 — 312 — 300 - 00 | HOLDER/SHAFT/LH ASSY 1
"5 | 3668 - 612 - 001 — 00 | BUSH I |




FIG., 35 BRAKE SYSTEM

|
R

-
e =
@ pan GUGT NEZSRIF O mT—:;—“r W LB R FEVIARKS
wiE Cle |F

iH TR = A2 -2 0 =00 | FOGERSHIATT AR ST 1 :

= ILGE - S - uuT G| Lazn ' !

M) egx i f.— :l:’.le: Z ’l HEST A RARE SIC ' E

S CCRN = 312 - 320 - 3D [ AR e L:.;r-.u-'" |

3| CEE2. 372 BAC 0 | At Rateiead ooun |

Vol wane - can mor o pn | apgeeng vosdE & F

3| vesr cdn =05 0| PasPRng o oW b B I

i wiRr o -

22 |BEE 13T - A0 - OF | RO Lo A

W RN - BARG UUE- LD 0T e oot

Bl s zsd i = T | ealdERFL MG C

RO T T [} PRI ST I‘-..E-I"LI_.-""'.-: ..-'Q.E: ? !

| a2y vew vt oo Dew 4

X 2zt BCE -RRT - 10 o guEe FUZE |-

I '-\.-"il_'“.r; - AR LLE —-'."E . kLT .-"-1 = . . : -




170

FIG. 36 STEERING SYSTEM

S

[ I
- -
- i, o
TN J ot
. ) A
B i e
e s .
T
A N :
Seoa . . .
¢ [ 5 -
W . .
[l . e
L} T 0
IR wet
Wi Y Y
Y R Bl 1.
. et
L e [T
. oA 1
e - ?
- Lt -
noo~.
L .
-, . .
* -:.-'
[ =

=P,

- Tv*E OF WICEL i | @
“=¥  TART I4OLE CESCI=T1oY ey _
iz e

Ll )
u i
ail
i
=
-

-

1 IRS5 . 4537 - F20 = Q0 | ¥rkzL :72EH w8 Aoy 1

A B 1 ETCRE b b I 1 ’
TOWATMRE - s = =0 | RN 1 )
v ] R (TS 1 A A I L S | I o 1 -

Soowdll 337000 G | wesoonewo 1

G 1538 = 20¢ = 220 = 1% | RAIESETIIRES e K D 1 -
©OWIDE G RAE ov [ mwTomimcoaexsn 0 LT
5 AT - 180 =070 = 8| walHiHER AR i B
s TET =172 =5 =88 | ard= RAFRETE ! N
I [ DR :-"ﬂ;:.' - -Z::-:': '.._.'\.:-I"J"-J:__-:H"'.:.\':. = . _|;|;.

ITh 1537 =400 = 750 = 20 | SUIMTRIIZCER ETEES MG : e [

-

Al QT 0| BT ARG k'

1
b,

I el [TV BV N LR R A a

132 1392 = A0 =212 = 1C 32afTALTIE T < ok T

14 Ya-S L0 FRL - BRI LWH

OWTLZ - IR? - 20z 0D - FIRGRE

B I e P ~Hi I N TPl : .




FIG. 37 CYLINDER SYSTEM

LY TRY Y]

TR }
[THE oL

kFT PRI Z2D0E CEZIZRIPT O% nTy HLMAR S

-
2

IS A3 = cUl = 20 | Gelis0n TILsIo Gin

BEE A T Sop o | eLroer Tok
B T A PR T R B | i.l'."-'--'-'.L:'_'é' .

L B JL DR PR v B IR (RO &y e

CdEi AWE LT - A | SIPHECRTATE PT1 e |

T Wi e FEA Tm
THHr AR Y0 - D0 | FEeSTETOM Eey 1
A T 14 RS o A B o B R LY

Tl - 2] LD - L | mUlEZd D 1

E-l'“i"t::.- B 4 DA T I I o I . | ’

| =T IIOOELT Ly | WTToUISIaAGL AT e 6

lx [ A i T T =T | B o= e

{ D A -+ S 3 B I o W B I T ]

N TRE - 031 - MR Lo mEa_elnT |

o v 132 ECQF - Sr [l ACl ] I

i M - SR A SRS R L FRC I o 2

-
T S TRTOODM - T & aaFTES G s -gialke E

M IEEE = &5F =900 W ZTaN Lwo b 1 *
HooRETl o= RAL A0 BN A Tes r
vl | Yo g IR A S Y R !

= Q0 AAEASEEE o]

(L% ]
<
o
[ ]
Ho I p
=
]
=
[

.
"
-
1;
k-
o

1o O0F - Al E




132

PIPING SYSTEM (EXCEPT S TYPE)

e

36—10—3': \7;5”

\
17
8

A,

17

18
e
A

AN
9

8
\)r -y 20 21
47-12 Vg @ {0 i
FIG.37-2 :
FIG.37-17
1688-408
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION oY T|o|R REMARKS

111688 -408-001~-00 | METAL/U -

2 | V720 - 112 - 402 — 00 | 0= RING,/P20 T Y

3 | v200 - 260 - 605 - 50 3

4 | V401 - 160 - 006 — 00 | WASHERSP/M 6 < 1t
""" 5 | 1326 -~ 706 — 002 — 10 | PLUG.DRAIN R

6 | 1672 — 408 ~ 210 — 00 | ADAPTER/L/PF1/4 ASSY v{

7 |v720-112-401-10 | RNGO | 7 L R I

8 | 1672 - 408 - 200-00 | PPELU compP (4=t 1Tvrr
9 | K233 - 003 - 000 — 00 | VALVE/FLOCON  ASSY 1 N fe 078
10 | 1883 - 273 - 640 — 00 | ADAPTER/L/PF3,/8 ASSY 1 R

1 | V720 - 112 - 401 — 40 | O—-RING,/P14 )|
12 | K250 -~ 018 — 000 — 00 | VALVE, RELIEF ASSY Y

13 | V720 - 112 - 402 - 00 | O-RING/P20 |

01 -250-00

ELBOW

15 | V720 — 112 - 401 — 40 | O -RING/P14 1.
16 | 1688 — 408 — 200 — 10 | PIPE/RELIEF COMP 1
eLeOw, 90t oL ASSY | 7 I
RNG/O " S N N
| HOSE/DERIVERY  ASSY | 7| A
CLAMPRADIATOR HOSE 1 e
BOLT (SP) MB8X20 1




Fl&s. 35 PIPING SYSTEM (S TYPE)

MaRT LU DISCR PTION N AL ; RbtsfRs
THlk = - |F
TRHI - 2006 = GOT -0k al Al C
WUEI - I1D - 20E OO 5 R ‘
e Rl - l.-'l:.': - A SALT . akEE 3
WA - 1B GOE - O dAiRelEe Al b 1 - k
CEIE TCE CCY 10 | olicsimn e i
BT P A LawkIl=H. | AFF1. d &555 | a !
wTAa 107 At a5 [Amcog S e
B - ACH - P10 - 28 | 2evaler. s rehe | -

g
GREE-ACE - 220 - 20 ) AEawalyi-T v i

A I Y - (4 R M =Ly = L 1 .

ARG S el S T T TS B ) BTN B SO S H I AT | FUg LT

Fioe 2T RAN . 03 | ADESTTR. CRESE ALY

Viel 110 401 - 4% BoBpt s

KFED = 019 = GO0 = 33 WelWE FE_IT s~ ’
NTLO11E AUd - T U -RRISAE |
EBEE  Ai— 203 - 10| V=k-HFIIE= LA | I
113711 330- 30 | s e :

Y PR B CRE S I I B :

1532 aus D | WD TERENER ey A

L I TS TR [ B AT R TR R |
i SED - 2D BTT ERr w2l | ’
] L I B AT I TR IR LV 1 )




14

FIG. 40 AXLE BRACKET AND BUMPER SYSTEM

"
- g=l.
‘H--
- J .
E -"-
L P
- et A
L -
- <,
e
L
| |
amie FE R
a EF.
i P N
O | oA ]
4 o
2
A el
. 5

Ly £I3 AN

e OF Wil
e |

<L+ FaA3T 200z CELCRIPT OM RERARES

I
o
us

e —

55 - A0 - P =l | ARAIEFTA2XLE T 1 !
o wWand o 331 gus Co | GelT 1%

VRG] = TR =TT BT | s HERER AT E

4 | TOFL =210 =301 = " | FLaTF SR IMAER 1

oo wEea sz oouu o83 | EDLT niaen A

I B B B T L I, F ot o8 R o B




FIG. 41

36

36A

e—21,33
&—19,32

31

S>—22,34
@—23,35

2WD AXLE SYSTEM

135

&—12,2%
11,25
13, 27—
1688433
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1]' 8 S REMARKS
TMG18 c|lL|P
1688 — 433 — 240 — 00 | AXLE/2WD ASSY 1
2 | 1411 - 401 - 001 - 00 | BUSH 25x29x30 1 A N
3 | 1427 - 401 — 001 — 00 | BUSH,/20X24X30 7, R e
4| V780 - 150 - 000 - 00 | NIPPLEGREASE L N
5 | 1688 — 433 — 200 - 00 | PIN/PIVOT CoMP | Y e
6 | 1427 — 431 — 003 — 00 | WASHER,/13X32X3 N F
7 | V327 - 262 - 112 - 00 | NUT,CASTTLE/M12X1.25 1
8 | V500 - 163 - 002 - 50 | PINSPLIT/3 X285 1 Y
9 | V763 - 150 - 000 — 00 | NIPPLEGREASE/PT1,/8 | N
10 | 1688 — 433~ 220 — 10 | SPINDLE/RH comp 1
11 | 1419 -~ 403 - 001 — 00 | COLLAR/25X42X4 | ¥
12 | 1681 - 434 - 001 - 00 | BEARING/BALL/THRUST L
13 | 1682 - 434 - 033 — 00 | SEAL/OIL 1
14 | 3621 - 702 - 003 — 00 | WASHERPULLEY 1 Y A
15 | V328 - 262 - 112 — 00 | NUT/M12X1.25 UUTUTYTYYSA e v
16 | VBOO - 163 — 002 — 50 | PINSPLIT/3 X25 1.
17 | 1688 - 433 - 003 — 00 | ARM/KNUCKLERH | 1
18 | 1326 ~ 708 — 005 — 00 | KEY.ROTARY TOP SHAFT |
19 | 1421 — 403 — 007 — 00 | WASHERLOCK/M12 1 Y I
20 | 1421 — 403 - 008 — 00 | wASHER13x3sxs | 1 * | || ||
21 | V304 -~ 260 - 012 - 00 | NUT/M12 1
22 | 1421 - 951 — 006 — 00 | SHIM,A/0.5 7 R A N
23 | 1421 -951-007-00 | sHmas10 [
24 | 1688 -433-230- 10 | SPINDLE/LH comp | 1
25 | 1419 - 403 - 001 ~ 00 | COLLAR/25X42X4 i




FIG. 41 2WD AXLE SYSTEM

VAT = 2= 07 2 = i | BT

MART ZODE LESCIINTION Ty I%ﬂ i E:— E FILRS A RS
sl o= g4a =0 =l R=4AIC “RAal THR! 5T ) "T : I I
SR T B o
BRT1 - TAZ - REA - G0 | weagHR T o i
ZET - 11 =00 | b Tow e .ee | -
1723 -NE - B | FIMETL 'r,f':-' wzs ' 1 -
IBEE - a35 - D02 - 0 | -8 cundt [

R IBCICR 4 T 1 DU BNl oy WP 1

S =Tl Ty T Ty B B TP :
TN | Sl I N R | =

-A33 -2 -0 | mRLacln i 0
b = - S R o I sds | [P |
- L= BAN = I | R SBAL LS H AR |

202 00% U ROTLGRIAGI I

Tamno s oo | et [
EE S (I A LR IR [ R 1

C o ER oA S B | EREl mbem P
434 DEE M PLTe_H T-mzal .
AT O 0 SATABALL T AL nol

- III'I.:E - rr h -l HIFT F-FFER=F 1 -

o283 -CEC -0 SIUEATOET Tt

T B P TN R o
TES B0 BL | EAR_ R

453 - 25E -0 | MOTeRarT <o
50 LI O wnd kel s | ' |




FIG. 42

FRONT TIRE SYSTEM

ok AwE

HESMARE DS

g '

b4 LIr ey _

{EY CART COCE DESCS BTSN uw%ﬂli ﬁ
| IGEE 443 591 90 | @ -k TUFE, FR ';:‘ * -
?EGI - 410 - &1d- 07 | e T . s
3 OWARY - P20 - 203 - G0 | TASIRE waLw A4 :
o 1385 - 240 ool w0 | aws A 07
b RO - 130 - B — 40 RRARINGRA FT005R o -

B | wBOE 128 RIn - A0 | BIASRGRI A0 . o !

=-J

-

[Frsii|

BT I N

-
=

|
o

[0 R Pl S A o |

TAF v HFF

= T




FIG. 43 PLATE CASE SYSTEM {(EXCEPT ¥V TYPE)

.
_ | ".-_.N.:"_- it
I R
=i = . I - =
- "
I i .
. - .
i = o5
| I:.-L E R s T
B it . P N
; i ; L .
Lo H ! e -
LA vy B -
T - _-
3 N == -
i ; LA L 5
S o = . o - - - Ll fa
0 - -
' - . - Tt LT |
B i | e e -,
v - L ) .ot
- [ W= WL
'

TPE CF WC0ZL

[ ' I
KLY SLART CCOF DESTH. B0 a pvor

1
Too|R REARKS

| TEGE =G0 - 21— e | 2IATE CRSI, AT D™ l :

o IREER =00 G0 10 | ALATESCN S AFEAR T ! kS i
IOGRRD -SR0 ZI0 -0 i [
| vEN TEL ST En | BT sl y

foWLNT - NER =2 ] - 00 wageTHAL Rl d

WAL LN 0D T e Tl ¢

r LR L a0 - |'-|'] P ROy

1-
Al
-
L

-1
-,
By

b

[

H

r-

P ]
1

I
TG = S S1e — 0 | LA < |

w :;,:-:.j - :_1.;.| |?_|: =TGR 5T F

LT
v

]




FIG. 44

PLATE CASE

SYSTEM (V TYPE)

-
Lo
I
Mt ..'\."'
. e .- -
R
S
F
Lo
LR | -
h ]
e | ===
P I i - ".I-' )
I‘ PR .-‘.-'._.
-"\u .I

NE

Farl ToGE

JESZEIPT OM

1A e WL

LTy

VD

HEM ALK

vri

BT S R

e o I
- -

o E aan
BTSN+ R A B A

vt ReT -dGF - D

waft - 00l ud

B RTFATAYELY

A% T, ST Shel

E. T4 287D

AR Sl P T

i gn

BLT. ey

L LU BT

AL N

o




FIG. 45

= L .
.--I ;.%:i. -qli Z
T

E@--_.:'r-'f T
.'H.. -7 3? .
A a.
h,

[ EEH-

VALVE SYSTEM (S TYPE)

KLY TAHL SO

DESC= FT'ON

Ties C0 WISE

nry

Twild

SERMAR S

Lk

|| 250 GRE - SO0 =050 | viovs
2 w230 253 83% 0 U

117 -anl -

T T BmED
SO TSN AEsa
S EHER AT A

LN N ) mun

rJ

[

L

TORLEN

F oo 457 asE

HIML5




FIG, 46

STACK VALVE SYSTEM (V TYPE)

. - ."
2 me .
LT
- S T A
| e
B -_-\.""\-":\_-\. -~ 11_
4 )
- | B AL
. ' ..
o LR =1
s o - R
- B - s
o = = et
=2 - e
. ...-'-..'
~ L
. =t
- o

KE™Y

| _I9PE DF WL

NFZCRIPT Dk HiN

b

[ L]

RER&=ZKS

nlealal

' TR TTTE T Rt B v U -
| smpp-zaT-oan - | wewa STy =
sz az-aen ooz o0 | abas pesrcas e I é
i | vaee ot oze oo | rLousmam uoa 1
3 e e A0n - o e s s seRRAD efsy o
WOOEDTE 20T 10d 00 wert wT | |
G Aot 0T - G0% - 1L | e |

Sl HESE S ONE LY - Q0| APl s | !

2| koTh—en ore - 0o | moamEesrmms ] -

Tl wd i 11 R TN R .El'! .-"' Ifa . -
17 | k7T 02 £33 cu | wor T - .
I R T T R TR =
17 725 - - Ll =8l | BRI ; i

11 IR oG08 . (0T - 40 | _SPEL-RaE ot

Ii To= 1 - =00 = F0 ARGl o 3 -
t | WITR 4R ECd FL ACTPMLCOOAFT |
O B R W IR h;l SOIRGSS S s

L)
oh

| O 0 N ST 1




142

FIG. 47

29

MAIN PIPING SYSTEM
28

%
26A
L9508
TYPE UF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY — 1/6]R REMARKS
1 | 1434 - 503 - 320 - 10 | FILTER 1| —
""" 14| 1682 - 508 — 300 - 00 | FILTER  comp |ne
"2 | 1434-503-004- 10 | cAsEOIL FLTER | 0
3 | 1434-503-330 - 00 | BOLT.SET comp [ T
4| 1682 -508-002 - 00 | SPACER 1
5 | V720 - 102 — 402 - 10 | 0= RING,/P21 1 F
6 | V720-103-502-80 | o-RNGP28 | A A
7 | V211 -360-801-60 | BOLTSEMS (SP) T
8 | 1688 — 508 - 200 — 00 | PIPE/SUCTION ome | ]
9 | V720 - 112 - 402 -~ 00 | O-RING,/P20 BT A
10 | V210 ~ 260 — 604 — 50 | BOLT,SEMS,/M64X45 v/
11 | V211 — 360 — 801 — 60 | BOLT.SEMS (SP) 1 I
12 | 1672 - 508 - 270 - 10 | PUMP,/GEAR ASSY A
13 | 1672 - 508 - 262 - 00 | GASKET | Y
14 | 1672 - 508 — 263 — 00 | GASKET 1
15 | V220 — 540 — 802 — 50 | SCREW,/SOCKET 4
16 | 1672 - 508 — 264 — 00 | WASHER | 4 0
17 | V744 -114-280-70 | seaLoL | T Y e
18 | V705 - 140 - 028 - 00 | RNGSNAP 28 ¢ | 1
1o | ves2 - 200-001-00 | BALL [ 7
20 | 1404 — 503 — 006 — 00 | PACKING,OIL PUMP 1 F
21 | V411 - 260 -008 - 00 | wasHERPL M 8 4 F
22 | V401 - 160 - 008 - 00 | wasHErRsP M 8 | 4 0 r
23 | v304-260-008-00 | NUT M8 ;A I N
24 | 1560-515-004—40 | NUToM8 | 7R




FIG. 47

28
29

MAIN PIPING SYSTEM

143

26A
-
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY /o |k REMARKS
25 | 1688 - 508 — 210 — 00 | HOSE/1350 ASSY |
25A| 1688 — 508 — 210 — 10 | HOSE/1450 ASSY 1| B 1
26 | 1376 — 402 — 003 — 00 | BANDWIRE/140 7/ IS
26A | 1342 — 402 - 006 — 00 | BAND,WIRE250 2 B
27 | 1425 - 621 - 004 — 00 | CLAMPHARNESS | wEE
28 | P117 =501 — 250 — 00 | ELBOW ASSY 1| B
29 | V720 - 112 - 401 — 40 | 0-RING/P14 1
30 | P117 - 501 - 230 — 00 | ELBOW,/90° ASSY T
31 | V720 - 112 - 401 - 10 | RNG/O JETI ok E E




14=

[LE R

FIG. 48

HCOD SYSTEM

kEY

FA=T Z3J2E

JESCR

STIOM

EE

U= A )

i HH

o L e

ety

: | 'Ecn noE oot A3 | umaatin

$ 0 MAS - FCD - 005 = 10 | usnaiE.
dowrmad &0 50| AT
LOATR-ECT ORI - 20 | Emee

i G253 - BC1 -CCo - 0 | GhvER, HidiT:
R R SR i S | M B |‘-|'.'|:T.

8| wEen o IFC CRRE - Of RIC sPsine
.

L0

TR -

L0 B R
=01 - Ole = i

RLEMINNERS LAES 4

A

Wids -

12 207 - ol

RI%F~ =_ 10

[ )

YEDTF RIDEL 1 |
—— T 1

| 2

I

i

T4 CoL

;I

FzWwWaSES

' 1

A




FIG. 49

GRILLE SYSTEM

145

1683-602
KEY PART CODE DESCRIPTION ary re OF MODEL 11 &1 8 REMARKS
™18 clL|p
1| 1675602~ 003 — 00 | GRILLE 1|l
----- 2 | 1683 - 602 — 002 — 00 | INSULATOR, 575 BRI
3 | 1683 - 602 - 001 — 00 | HOOD,/LAMP 1
4| 1675 - 602 - 004 - 00 | MOLOING/GRILLE/LH | 1 *~ | |+ |1
5 | 1675 - 602 ~ 005 — 00 | MOLDING/GRILLE/RH ]
6 | 1683 - 602 — 003 — 00 | NET/GRILLE i
7 | 1444 - 601 — 015 — 00 | WASHER /6xt4x3 A
8 | V350 - 160 — 006 — 00 | NUT,SPEED,/P6 gl *
9 | 1675 -602 - 007 - 00 | TRM 420 of |
10 | 1672 - 602 - 210 - 00 | PLATE/GRILLE  COMP ] A
11 | 1672 - 602 - 240 - 00 | PIN COMP I
12 | V210 -~ 360 - 601 ~ 60 | BOLT (SP) /MEX16 | R Y R
13 | V363 - 260 — 008 - 00 | NUTLOCK M8 [
14 | 1683 -~ 602 — 220 — 00 | BRACKET/LAMP  COMP 1
15 | V210 - 360 - 601 - 60 | BOLT (SP) ~mex1s | A
16 | 1672 —~ 602 — 230 — 00 | PLATE/LOCK COMP 1
17 | 1414-312 - 002 - 00 | SPRINGTENSON,/83 1
18 | 1672 -602-002-00 |ROD | e
19 | 1672 - 602 — 250 — 10 | LEVER COMP ] I e
20 | VATl - 260 — 008 — 00 | WASHERPL M B8 | R
21 | VBOO - 162 ~ 002 — 00 | PINSPLIT/2 X20 3




